SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Plot on Channel 6545 MHz

Spectrum

SGL Count 100/100

Ref Level 16.02 dBm

Offset 27,02 da

Mode Auto Sweep

Plot on Channel 6625 MHz

Spectrum

SGL Count 100/100

Ref Level 16.02 dBm

Offset 27,02 da

Mode Auto Sweep
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CF 6.545 GHz 1001 pts Span 332.8 MHz | || CF 6.625 GHz 1001 pts Span 334.208 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.46 dBm RBW 1.000 MHz Peak Power -5.74 dBm RBW 1.000 MHz
Range Low RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit Range Low Range Up RBW Frequency | Power Abs PowerRel |  Alimit
166,400 MHz | -124,800 MHz 1,000 MHiz 6.41171 GHz -55.61 dBm -50.,16 dB -10,16 dB -167.10% MHz | -125.328 MHz 1,000 MHiz 6.4916 GHz 55,79 dbm ~50.05 dB ~10.05 dB
-124.800 MHz -83.200 MHz 1,000 MHz 5.42037 GHz -55,78 dBm -50,32 dB -10,37 dB -125.328 MHz -83.552 MHz 1,000 MHz 550118 GHz -55.74 dBbm -50.00 dB -10.43 dB
-93.200 MHz -42,600 MHz 1.000 MHz 550223 GHz -39.10 dbm -33.64 db -13.61dB -93.552 MHz 42,776 MHz 1.000 MHz 5656206 GHz -39.84 dbm -33.10 ¢ -13.07 cb
-42,600 MHz 41,600 MHz 1.000 MHz 650257 GHz -38,02 dBm -32.57 d -15.90 dB 42,776 MHz 41,776 MHz 1.000 MHz 658247 GHz -37.90 dbm 32,16 0B -17.16 0B
41.600 MHz 42,600 MHz 1,000 MHz 6.58743 GHz -37.17 dém -31.71dB -15.05 dB 41.776 MHz 42,776 MHz 1,000 MHz 6.66753 GHz -37.69 dBm -31.95 dB -16.95 dB
42,600 MHz 83,200 MHz 1,000 MHz 658777 GHz -37.99 dBm -32,53 dB -12,50 dB 42,776 MHz 83,552 MHz 1,000 MHz 5.660828 GHz -38.66 dbm -32.91db -12.82 db
§3.200 MHz | 124,800 MHz 1.000 MHz 6.66930 GHz -55.91 dBm -50.45 dB -10.60 dB 83.552 MHz | 125,328 MHz 1.000 MHz 6.75016 GHz -55.48 dBbm -49.74 dB -9.78 db
124,800 MHz | 166.400 MHz 1.000 MHz 6.67296 GHz -55.75 dbm 50,29 dB -10.29 db 195328 MHz | 167.104 MHz 1.000 MHz 6.75618 GHz -55.31 dbm 49,57 o -5.57 dbs
Date: 25.MAY Date: 25.MAY o
Spectrum %] Spectrum '%’
Ref Level 15,99 dém  Offset 26.39 d Mode Auto Sweep Ref Level 16,01 dem  Offset 27.01 d8 Mode Auto Sweep
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CF 6.705 GHz 1001 pts Span 320.472 MHz | || CF 6.785 GHz 1001 pts Span 331.264 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.28 dBm RBW 1.000 MHz Peak Power -5.51 dBm RBW 1.000 MHz
Range Low RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimit Rangelow | Rangeup REW Frequency | Power Abs PowerRel |  Alimit
-164.736 MHz | -123.552 MHz 1,000 MHiz 6.56128 GHz -55.24 dBm ~49,96 dB -9.96 db 165632 MHz | -124.224 MHz 1,000 MHiz 6.66028 GHz -55.14 dbm -49,63 0B -9.63 0B
-123.552 MHz -82,368 MHz 1,000 MHz 658227 GHz -55.07 dBm -49,79 d -10,03 dB -124.224 MHz -82.916 MHz 1,000 MHz 5.66094 GHz -55.43 dBbm -49.92 db -9.96 db
-92.368 MHz 42,164 MHz 1.000 MHz 56.66265 GHz -37.31 dbm -32,03 db -11.59 dp -92.816 MHz -42,406 MHz 1.000 MHz 5.74243 GHz -39.65 dbm -33.16 ¢ -13.14cb
-42,184 MHz 41,184 MHz 1.000 MHz 6.66298 GHz -36.,84 dBm -31.56 dB -14.90 dB -42,408 MHz 41,408 MHz 1.000 MHz 6.74276 GHz -37.87 dbm -32.36 B -15.60 dB
41.184 MHz 42,184 MHz 1,000 MHz 6.74702 GHz -36.77 dBém -31.49 dB -14.82 dB 41.408 MHz 42,408 MHz 1,000 MHz 6.82724 GHz -37.19 dBm -31.68 dB. -15.01 dB
42,184 MHz 82,358 MHz 1,000 MHz 6.74735 GHz -37,32 dBm -32,04 dB -12,00 dB 42,408 MHz 82,816 MHz 1,000 MHz 5.82757 GHz -37.68 dbm 32,17 db 12,13 dB
82.368 MHz | 123,552 MHz 1.000 MHz 6.82606 GHz -55.09 dBm -49,81 dB -9.95dp 82,816 MHz | 124,224 MHz 1.000 MHz 6.90873 GHz -55.33 dBbm -49.92 dB -9.96 db
123552 MHz | 164.736 MHz 1.000 MHz 5.84208 GHz -54.94 dbm 49,66 db -5.66 db 124,224 MHz | 165.632 MHz 1.000 MHz 6.91635 GHz -55.25 dbm 49,73 db -5.73 dbs
Date: 25.MAY Date: 25.MAY
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Plot on Channel 6865 MHz

Plot on Channel 6945 MHz

Spectrum %] Spectrum '%’
Ref Level 16.14 dBm  Offset 27.14 dB Mode Auto Sweep Ref Level 16.13 dém  Offset 27.13 dB Mode Auto Sweep
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CF 6.865 GHz 1001 pts Span 329.216 MHz CF 6.945 GHz 1001 pts Span 329.216 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.47 dBm RBW 1.000 MHz Peak Power -4.86 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-164.608 MHz -123.456 MHz 1,000 MHz 65.74138 GHz -54.70 dBm -49.23 dB -9,23 dB -164.608 MHz -123.456 MHz 1,000 MHz 65.82105 GHz -53.35 dBm -48.49 dB
-123.456 MHz | -82,304 MHz 1,000 MHz 5.74204 GHz -54,59 dBm -49,12 d 9,26 dB -123.456 MHz | -82,304 MHz 1,000 MHz 5.82204 GHz 53,43 dbm -49.57 db
-82.304 MHz -42.152 MHz 1.000 MHz 6.82268 GHz -37.64 dBm -32.17 dB -12.14 dB -82.304 MHz -42.152 MHz 1.000 MHz 6.90268 GHz -36.56 dBm -31.70 dB
-42.152 MHz -41.152 MHz 1.000 MHz 6.82301 GHz -36.83 dBm -31.37 dB -14.70 dB -42.152 MHz -41.152 MHz 1.000 MHz 6.90201 GHz -35.83 dBm -30.97 dB
41.152 MHz 42,152 MHz 1.000 MHz 65.90699 GHz -36.98 dBm -3151dB -14.84 dB 41.152 MHz 42,152 MHz 1.000 MHz 65.98699 GHz -36.01 dBm -31.15 dB
42.152 MHz 82.304 MHz 1,000 MHz 6.90732 GHz -37.70 dBm -32.23dB -12.20 dB 42.152 MHz 82.304 MHz 1,000 MHz 6.98732 GHz -36.14 dBbm -31.28 db
82,304 MHz | 123.456 MHz 1.000 MHz 6.98829 GHz -54.63 dBm -49,36 dB -9.41dp 82,304 MHz | 123.456 MHz 1.000 MHz 7.06823 GHz -55.71 dBbm -50.85 db
123.456 MHz 164.608 MHz 1.000 MHz 6.98895 GHz -55.80 dBm 50.34 dP -10.34 dP 123.456 MHz 164.608 MHz 1.000 MHz 7.06862 GHz -55.76 dBm 50.90 db
Date: 25.MAY 07 Date: 25.MAY
Spectrum %]
Ref Level 16.11 dBm  Offset 27.11 dB Mode Auto Sweep
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CF 7.025 GHz 1001 pts Span 329.728 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.64 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-164.864 MHz -123.648 MHz 1,000 MHz 65.90020 GHz -52.89 dBm -48.25 dB -8,25 dB
-123.648 MHz | -82.432 MHz 1,000 MHz 5.90185 GHz -52,77 dBm -48,13 dB 8,28 dB
-82.432 MHz -42.216 MHz 1.000 MHz 6.98262 GHz -36.82 dBm -32.18 dB -12.15 dB
-42.216 MHz -41.216 MHz 1.000 MHz 6.98295 GHz -35.90 dBm -31.27 dB -14.60 dB
41.216 MHz 42,216 MHz 1.000 MHz 7.06705 GHz -36.05 dBm -31.41dB -14.74 dB
42.216 MHz 82.432 MHz 1,000 MHz 7.06738 GHz -36.85 dBm -32.21dB -12,18 d8
82,432 MHz | 123,648 MHz 1.000 MHz 7.14848 GHz -56.36 dBm 51,72 dB -11.77 dB
123.648 MHz 164.864 MHz 1.000 MHz 7.14914 GHz -56.50 dBm 51,86 df 1.66 dp
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EUT Mode 802.11ax HE80 484RU65

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

0435

Plot on Channel 6465

MHz

Plot on Channel 6545

MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 15,23 dBm  Offset 26.93 dB Mode Auto Sweep RefLevel 16.00 dBm  Offset 27.00 d@ Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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CF 5.985 GHz 1001 pts pan 331.264 MHz | [ CF 6.225 GHz 1001 pts pan 920.726 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.03 dBm RBW 1.000 MHz Peak Power -5.82 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel |  aLimit Range Low Range U RBW Frequen: Power Abs Power Rel aLimit
-165.632 MHz | -124.224 MHz 1.000 MHz 585259 GHz -56.72 dBm -50,69 db -10,69 db -164.664 MHz | -123.648 MHz 1.000 MHz 6.08041 GHz -55.82 dbm -50.00 db -10,00 db
-124.224 MHz -82.816 MHz 1.000 MHz 5.86160 GHz -56.65 dBm -50.61 dB -10.86 dB -123.648 MHz -82.432 MHz 1.000 MHz 6.10152 GHz -56.10 dBm -50.28 dB -10.33 d8
82,816 MHz | -42,408 MHz 1.000 MHz 5.94210 GHz -38.45 dBm -32.42 dB -12.32dB 82,432 MHz | 42,216 MHz 1.000 MHz 6.18262 GHz -38.4 dBm -32.67 dB -12.64 dB
42,408 MHz | -41,408 MHz 1.000 MHz 5.94276 GHz -37.86 dBm -3182d8 -15.16 d8 42216 MHz | -41.216 MHz 1,000 MHz 6.18295 GHz -37.63 dBm -31.81dB -15.14d8
41,408 MHz 42,408 MHz 1,000 MHz 6.02724 GHz -47,10 dBm -41,07 dB -24,40 dB 41216 MHz 42.216 MHz 1,000 MHz 6.26705 GHz -46.98 dBm 41,16 dB -24,50 dB
42,408 MHz 82,816 MHz 1,000 MHz 6.02923 GHz -46,86 dBm -40,83 dB -20.47 dB 42216 MHz 82,432 MHz 1,000 MHz 626771 GHz -45.18 dBm -39.36 dB -19.26 dB
82.816 MHZ 124.224 MH2 1,000 MHz 6.10906 GHZ -56.27 dBm -50.23 dB -10.28 dB 82.432 MH2 123.648 MH2 1.000 MHz 6.34848 GH2 -56.85 dBm -51.03 dB -11.07 d8
124.224 MHz | 165,632 MHz 1.000 MHz 6.11336 GHz -56.24 dBm -50.21 dB -10.21dB 123.648 MHz | 164,954 MHz 1,000 MHz 6.38607 GHz -56.63 dBm -50.80 dB -10.80 dB

Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,13 dem  Offset 27.13 dp Mode Auto Sweep RefLevel 16,11 dBm  Offset 27.11 dp Mode Auto Sweep
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CF 6.465 GHz 1001 pts pan 329.856 MHz | | CF 6.545 GHz 1001 pts Span 332.8 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.75 dBm RBW 1.000 MHz Peak Power -5.96 dBm RBW 1.000 MHz
Range Low Rangeup | RBW Frequency | Powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-164.928 MHz | -123,696 MHz 1.000 MHz 5.34015 GHz -56,44 dbm -50.69 db -10.,69 db -166,.400 MHz | -124,800 MHz 1.000 MHz 6.41338 GHz -56.41 cbm -50.45 cb -10.45 cb
-123.696 MHz -82.464 MHz 1.000 MHz 6.34147 GHz -56.49 dBm -50.73 dB -10.78 d8 -124.800 MHz -83.200 MHz 1.000 MHz 6.42037 GHz -56.63 dBm -50.66 dB -10.71 dB
82,464 MHz | 42,232 MHz 1.000 MHz 6.42227 GHz -37.60 dBm -31.65 dB -11.75dB -83.200 MHz | -42,600 MHz 1.000 MHz 6.50223 GHz -38.47 dBm 32,518 -12.48 dB
42,232 MHz | -41,232 MHz 1,000 MHz 5.42293 GHz -37.07 dBm -31,32d8 -14.65 d 42,600 MHz | -41,600 MHz 1,000 MHz 550257 GHz -38,37 dbm -32.41dB -15.74 dB
41.232 MHz 42.232 MHz 1,000 MHz 6.50707 GHz -46,55 dBm -41,20 dB -24,53 dB 41600 MHz 42,500 MHz 1,000 MHz 658743 GHz -46.74 dBm -40.73 dB -24.11dB
42.230 MHz 82,464 MHz 1.000 MHz 5650971 GHz -46.,92 dbm -41,16 db -20,67 db 42,600 MHz 83,200 MHz 1.000 MHz 6.62770 GHz -55.26 dBm 49,20 dB 21,39 dB
82.464 MH2 123.696 MH2 1.000 MHz 6.58853 GH2 -56.45 dBm -50.70 dB -10.75 d8 83.200 MH2Z 124.800 MH2 1.000 MHz 6.66963 GHZ -56.21 dBm -50.25 dB -10.30 dB
123,696 MHz | 164.928 MHz 1,000 MHz 6.60337 GHz -56.10 dBm -50,35 dB -10,35 dB 124.800 MHz | 166,400 MHz 1,000 MHz 6.70524 GHz -56.01 dBm -50.04 dB -10.04 dB
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Report No. : FR443061G

Plot on Channel 6625 MHz

Plot on Channel 6705 MHz

Plot on Channel 6945 MHz

Spectrum

SGL Count 100/100

Ref Level 16.25 dBm  Offset 27.25 dB Mode Auto Sweep
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CF 6.945 GHz 1001 pts Span 329.216 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.07 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-164.608 MHz -123.456 MHz 1.000 MHz 65.80393 GHz -55.05 dBm -47.98 dB -7.98 dB
-123.456 MHz | -82.304 MHz 1,000 MHz £.82204 GHz -55.20 d&m -48,13 d8 .27 dg
-82.304 MHz -42.152 MHz 1.000 MHz 6.90268 GHz -38.21 dBm -31.14 dB -11.10 dB
-42.152 MHz -41.152 MHz 1.000 MHz 6.90201 GHz -38.31 dBm -31.24 dB -14.57 dB
41.152 MHz 42,152 MHz 1.000 MHz 65.98699 GHz -48.B1 dBm -41.74 dB -25.07 dB
42.152 MHz 82.304 MHz 1,000 MHz 6.98732 GHz -46.77 dBm -39.69 dB -19.66 dB
62304 MHz | 123.456 MHz 1,000 MHz 7.06B23 GHz -56,68 dBm -49,61dB 2,66 dB
123.456 MHz 164.608 MHz 1.000 MHz 7.07619 GHz -56.57 dBm 49,50 df -9.50 dP

Spectrum %] Spectrum '%’
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CF 6.625 GHz 1001 pts Span 334.208 MHz CF 6.705 GHz 1001 pts Span 329.472 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.64 dBm RBW 1.000 MHz Peak Power -5.87 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | Alimit
-167.104 MHz -125.328 MHz 1.000 MHz 65.48480 GHz -56.72 dBm -51.08 dB -11.08 dB -164.736 MHz -123.552 MHz 1,000 MHz 6.57206 GHz -56.11 dbm -50.24 dB -10.24 dB
-125.328 MHz | -83.552 MHz 1,000 MHz £.49084 GHz -56.88 dBm 5124 d8 -11.20d8 -123552 MHz | -82.368 MHz 1,000 MHz £.58194 GHz -56.13 dBm 50.26 dB -10.40 dB
-83.552 MHz -42.776 MHz 1.000 MHz 6.58206 GHz -38.29 dBm -32.65 dB -12.61 dB -82.368 MHz -42.184 MHz 1.000 MHz 6.66265 GHz -37.82 dBm -31.95 dB -11.92 dB
-42.776 MHz -41.776 MHz 1.000 MHz 6.58247 GHz -38.11 dBm -32.47 dB -17.47 dB -42.184 MHz -41.184 MHz 1.000 MHz 6.66298 GHz -37.09 dBm -31.22 dB -14.55 db
41.776 MHZ 42.776 MHz 1.000 MHz 6.66753 GHz -47.47 dBm -41.83 dB -26.83 dB 41.184 MHz 42.184 MHz 1.000 MHz 6.74702 GHz -47.19 dBm -41.32 dB -24.66 dB
42.776 MHz 83.552 MHz 1,000 MHz 6.70805 GHz -54.76 dBm -49,12 dB -21.22 dB 42,184 MHz 82.368 MHz 1,000 MHz 6.74735 GHz -45.05 dBm -39.18 db -19.14 dB
63552 MHz | 125,328 MHz 1,000 MHz 6.74216 GHz -55,64 dBm -50,00 dB -10.34 dB 62368 MHz | 123.552 MHz 1,000 MHz 6.82633 GHz -55.56 dBm 49,52 dB 2740
125,328 MHz 167.104 MHz 1.000 MHz 6.78558 GHz -55.59 dBm 49,95 dp -9.95 dp 123.552 MHz 164.736 MHz 1.000 MHz 6.84914 GHz -55.25 dBm -43.38 db -5.38 dB
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Report No. : FR443061G

EUT Mode

802.11ax HE80 484RU66

Plot on Channel

6385 MHz

Plot on Channel 6785 MHz
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Ref Level 15,59 dém  Offset 26.95 dB Mode Auto Sweep Ref Level 16.09 dém  Offset 27.09 db Mode Auto Sweep
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CF 6.385 GHz 1001 pts pan 329.216 MHz | | CF 6.785 GHz 1001 pts pan 331.264 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.45 dBm RBW 1.000 MHz Peak Power -5.60 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-164.608 MHz | -123.456 MHz 1.000 MHz 6.22319 GHz -56.20 dbm -50.,75 db -10,75 db -165.632 MHz | -124.224 MHz 1.000 MHz 6.65067 GHz -55.51 cbm 43,51 cb -5.51db
-123.456 MHz -82.304 MHz 1.000 MHz 6.26171 GHz -56.59 dBm -51.14 d8 -11.19 d8 -124.224 MHz -82.816 MHz 1.000 MHz 6.66094 GHz -55.85 dBm -50.25 dB -10.30 d8
82,304 MHz | -42,152 MHz 1.000 MHz 6.34268 GHz -46,98 dBm -41,54 dp -21.51d8 82,816 MHz | -42,408 MHz 1.000 MHz 6.70235 GHz -54.76 dBm 43,17 dB -21,20 dB
42,152 MHz | -41,152 MHz 1,000 MHz 6.34301 GHz -48,32 dBm -42,87 dB -26,21d8 42,408 MHz | -41,408 MHz 1,000 MHz 6.74276 GHz -48,73 dbm 4313 dB -26,47 dB
41152 MHz 42,152 MHz 1,000 MHz 6426589 GHz -37.24 dBm -31.73 dB -15.13dB 41,408 MHz 42,408 MHz 1,000 MHz 6.82724 GHz -37.65 dBm -32.05 dB -15.39 dB
42.152 MHz 82,304 MHz 1.000 MHz 6.42732 GHz -37.61 dbm -32,16 db -12,13 d8 42,408 MHz 82,816 MHz 1.000 MHz 5.82757 GHz -37.29 dbm -31.69 dB -11.66 db
82.304 MH2 123,456 MH2 1,000 MHz 6.50796 GHZ -57.18 dBm -51.73 dB -11.88 d8 82.816 MHZ 124.224 MH2 1.000 MHz 6.90840 GH2 -55.50 dBm -49.91 dB -10.15 d8
123.456 MHz | 164.608 MHz 1,000 MHz 6.54088 GHz -56.90 dBm -51,45 dB -11,45 dB 124,224 MHz | 165,632 MHz 1,000 MHz 691734 GHz -55,42 dBm -49,82 dB -9.62 dB
Dat Dat 6.JUN
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.25 dm  Offset 27.25 dp Mode Auto Sweep Ref Level 16,29 dém  Offset 27.2 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.865 GHz 1001 pts pan 329.216 MHz | | CF 7.025 GHz 1001 pts pan 329.728 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.75 dBm RBW 1.000 MHz Peak Power -7.28 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-164.608 MHz | -123.456 MHz 1.000 MHz 5.74038 GHz -55.,32 dbm ~#5.,56 db -5.56 db -164.864 MHz | -123.648 MHz 1.000 MHz 6.87151 GHz -55.11 cbm 47,83 cb -7.83 db
-123.456 MHz -82.304 MHz 1.000 MHz 6.74204 GHz -55.19 dBm -49.44 dB -9.59 d8 -123.648 MHz -82.432 MHz 1.000 MHz 6.90152 GHz -55.21 dBm -47.93 db -7.98 dB
82,304 MHz | -42,152 MHz 1.000 MHz 6.76318 GHz -54.13 dBm -48,37 dB -20,47 dB 82,432 MHz | 42,216 MHz 1.000 MHz 6.94372 GHz -53.84 dBm -46,55 dB -18.76 dB
42,152 MHz | -41,152 MHz 1,000 MHz 5.82301 GHz -47,93 dBm -42,17 dB -25,51d8 42,216 MHz | 41,216 MHz 1,000 MHz 5.98295 GHz -49,04 dbm 41,76 db -25.00 b
41152 MHz 42,152 MHz 1,000 MHz 6.90693 GHz -37,83 dBm -32,08 dB -15.41dB 41216 MHz 42.216 MHz 1,000 MHz 7.06705 GHz -39.06 dBm -31.78 dB -15.11dB
42.152 MHz 82,304 MHz 1.000 MHz 590797 GHz -38.,65 dbm -32,90 db -12,74 db 42.216 MHz 82,432 MHz 1.000 MHz 7.06738 GHz -39.69 dbm -32.40 dB -12.37 db
82.304 MH2 123,456 MH2 1.000 MHz 6.98763 GHZ -55.07 dBm -49.31 dB -9.55 d8 82.432 MH2 123.648 MH2 1.000 MHz 7.14848 GH2 -57.85 dBm -50.57 dB -10.62 dB
123.456 MHz | 164.608 MHz 1,000 MHz 7.01331 GHz -56.10 dBm -50,35 dB -10,35 dB 123,648 MHz | 164,864 MHz 1,000 MHz 7.16695 GHz -57.81 dBm -50.53 dB -10.53 dB

06:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR443061G

MIMO <Ant. 6+7(7)>

EUT Mode 802.11ax HE80 FullRU

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16.06 dém  Offset 27.06 dB Mode Auto Sweep Ref Level 16,17 dem  Offset 27.17 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dhimit ¢heck pags 10 dhimit ¢heck PABS
P<20C P<20C
od 0 d8
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a0 d = 401 o — =
- | - - __,—ﬂ‘—/‘ -
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=70 d =70 d
-80 der -80 der
CF 5.985 GHz 1001 pts pan 330.368 MHz | | CF 6.225 GHz 1001 pts Span 328.32 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.72 dBm RBW 1.000 MHz Peak Power -5.43 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | Ppowerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-165.184 MHz | -123,888 MHz 1.000 MHz 5.85396 GHz -55.65 dbm -#5.,57 db -5.57 db -164.160 MHz | -123,120 MHz 1.000 MHz 5.10172 GHz 54,71 dbm 43,27 d 5,27 db
-123.888 MHz -82,502 MHz 1.000 MHz 5.86194 GHz -55.65 dBm -49.93 dB -10.17 d8 -123.120 MHz -82.080 MHz 1.000 MHz 6.10204 GHz -54.87 dBm 4G .44 db -9.49 d8
82,582 MHz | -42,296 MHz 1.000 MHz 5.94254 GHz -37.96 dBm -32.24dB -12,21d8 -82.080 MHz | -42,040 MHz 1.000 MHz 6.16280 GHz -37.83 dBm 32,40 dB -12,37 dB
42,296 MHz | -41,296 MHz 1,000 MHz 5.94287 GHz -37,38 dBm -31,66 dB -14.99 dB 42,040 MHz | -41,040 MHz 1,000 MHz 5.16313 GHz -36.98 dbm -31.45dB -14.78 dB
41.296 MHz 42,206 MHz 1,000 MHz 6.02713 GHz -37.37 dBm -31,65 dB -14.58 dB 41.040 MHz 42,040 MHz 1,000 MHz 6.26687 GHz -36.70 dBbm -31.27 dB -14,60 dB
42,256 MHz 82,592 MHz 1.000 MHz 6.02746 GHz -37.87 dbm -32,15 db -12,12 dB 42.040 MHz 82,080 MHz 1.000 MHz 626720 GHz -37.54 dbm -32.11dB -12,07 db
82.592 MH2 123.888 MH2 1,000 MHz 6.10872 GHZ -55.58 dBm -49.86 dB -9.01d8 82.080 MH2Z 123,120 MH2 1.000 MHz 6.34697 GH2 -55.62 dBm -50.19 dB -10,53 d8
123.888 MHz | 165,184 MHz 1,000 MHz 6.10871 GHz -55,33 dBm -49,61 dB 9,61 dB 123.120 MHz | 164.160 MHz 1,000 MHz 6.35354 GHz -55.70 dBm -50.27 dB -10,27 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.06 dém  Offset 27.06 db Mode Auto Sweep Ref Level 16,43 dm  Offset 27.43 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
imi heck PABS J,.im“ heck PABS
10 ghimit I
P< 200 B LT
od 0 d8
-10 df m“|! 10 dB H =1 — ‘1
-20 dey .l -20 d J !
30 df . .\-‘" — 30 dem —]— "J' \ —
-and —=g = -40 dBm e = e
- T . - ~ [ ——
-50 d8 = = 50 dBy ] —]
—1 - R
-60 di -60 de|
=70 d -70 d
-80 der -80 d
CF 6.385 GHz 1001 pts Span 328.96 MHz | [ CF 6.465 GHz 1001 pts pan 327.424 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.46 dBm RBW 1.000 MHz Peak Power -5.47 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-164.430 MHz | -123.360 MHz 1.000 MHz 5.25424 GHz -55,38 dbm -#5.,52 db -5.52 db -163.712 MHz | -122,784 MHz 1.000 MHz 5.34008 GHz -55.42 obm 43,35 d -5.55 db
-123.360 MHz -82.240 MHz 1.000 MHz 6.26180 GHz -55.54 dBm -50.08 d& -10.13 d8 -122.784 MHz -81.856 MHz 1.000 MHz 6.34303 GHz -55.44 dBm -4G.96 db -10.20 dB
-82.240 MHz | -42,120 MHz 1.000 MHz 6.34272 GHz -38,31 dBm -32,85 dB -12.82dB BLESE MHz | 41,928 MHz 1.000 MHz 6.42291 GHz -37.61 dBm 3214 dB -12.11dB
42,120 MHz | -41,120 MHz 1,000 MHz 5.34305 GHz -37,38 dBm -31,92dB -15,25 dB 41,028 MHz | -40,928 MHz 1,000 MHz 5.42324 GHz -36.48 dbm -31.01dB -14.34 dB
41.120 MHz 42,120 MHz 1,000 MHz 6.42635 GHz -36,81 dBm -31.35dB -14,69 dB 40,928 MHz 41,326 MHz 1,000 MHz 6.50676 GHz -36.86 dBm -31.33dB -14.72 dB
42,120 MHz 82,240 MHz 1.000 MHz 5.42728 GHz -37 44 dbm -31.98 db -11.95 dB 41,928 MHz 81,856 MHz 1.000 MHz 5650709 GHz -37.49 dbm -32.02 dB -11.99 db
82.240 MH2 123,360 MH2 1.000 MHz 6.50820 GH2 -56.19 dBm -50.72 dB -10.77 d8 81.856 MH2Z 122,784 MH2 1.000 MHz 6.58729 GH2 -55.53 dBm -50.06 dB -10.20 dB
123.360 MHz | 164.480 MHz 1,000 MHz 652728 GHz -56.16 dBm -50,69 dB -10,69 dB 122784 MHz | 163.712 MHz 1,000 MHz 6.59024 GHz -55.,45 dBm -49.97 db -9.97 di
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SPORTON LAB.

FCC RADIO TEST REPO

RT

Report No. : FR443061G

Plot on Channel 6545 MHz

Plot on Channel 6625 MHz

Spectrum %] Spectrum '%’
Ref Level 16.46 dém  Offset 27 46 dg Mode Auto Sweep Ref Level 16.42 dém  Offset 27 42 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit dheck PABS imit dheck
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0dB 0de
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60 de 60 db
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80 d 80 d
CF 6.545 GHz 1001 pts Span 333.952 MHz | | CF 6.625 GHz 1001 pts Span 320.728 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peok Power -5.46 dBm RBW 1.000 MHz Peak Power -5.86 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-166.976 MHz | 125,232 MHz 1.000 MHz 6.41058 GHz -55.22 dém 49,76 db 976 dB 164,864 MHz | -123.648 MHZ 1.000 MHz 6.49525 GHz 55,73 dbm 43,87 db -5.87 db
-125.232 MHz -83.488 MHz 1,000 MHz 6.41993 GHz -55.23 dBm -49.76 dB -981dpB -123.648 MHz -82.432 MHz 1,000 MHz 650152 GHz -55.64 dBm 46,98 dB -10.03 dB
-93.488 MHz 42,744 MHz 1.000 MHz 550208 GHz -39.64 dbm -34,17 db -14.14 dp -92.432 MHz -42.216 MHz 1.000 MHz 650262 GHz -38.17 dbm -32.31 dB -12.28 db
42,744 MHz 41,744 MHz 1.000 MHz 650251 GHz -38.78 dbm -33.32 dB -18.32 dB -42.216 MHz 41,216 MHz 1.000 MHz 658295 GHz -37.45 dbm 31,59 db -14.92 db
41,744 MHz 42,744 MHz 1.000 MHz 658740 GHz -37.88 dBm -32.42 dB -17.42 dB 41.216 MHz 42,216 MHZ 1.000 MHz 6.66705 GHz -37,52 dBm -31.66 dB -14.99 dB
42,744 MHz 83,488 MHz 1,000 MHz 656791 GHz -38.95 dBm -33,49 dp -13.46 d 42,216 MHz 82,432 MHz 1,000 MHz 666738 GHz -38.44 dbm 32,58 db -1255 db
83438 MHz | 125.232 MHz 1.000 MHz 6.67007 GHz -55.57 dbm -50.11 db -10.16 db 82,432 MHz | 123.648 MHz 1.000 MHz 674548 GHz -55.15 dbm -45.28 dB -2.34 dB
125,232 MHz | 166.376 MHz 1.000 MHz 668609 GHz -55.32 dbm 49,85 dB -3.85 db 123,648 MHz | 164.864 MHz 1.000 MHz 6.75046 GHz -55.00 dBbm 43,14 dB -9.14 db
Date: 25.MAY Date: 25.MAY 06:14:31
Spectrum %] Spectrum '%’
Ref Level 16.44 dém  Offset 27 44 dg Mode Auto Sweep Ref Level 16.57 dém  Offset 27.57 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
0 déimil heck PABS 10 chit heck
D200 LT
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CF 6.705 GHz 1001 pts Span 327.986 MHz | | CF 6.785 GHz 1001 pts Span 330.624 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.73 dBm RBW 1.000 MHz Peok Power -5.95 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range L Range U REW Freguen Power Abs Power Rel ALimit
-163.966 MHz | -122,976 MHz 1.000 MHz 6.56022 GHz -55.06 dBm 49,34 db 9.34d8 -165.312 MHz | 123,984 MHz 1.000 MHz 6.65391 GHz -54.95 dbm -43,00 dB -5.00 dE
-122,976 MHz -81.584 MHz 1,000 MHz 658219 GHz -55.14 dBm -49.42 db -9.46 db -123.984 MHz -82.856 MHz 1,000 MHz 6.66118 GHz -55.18 dBbm -49.24 db -9.29 dis
-91.984 MHz 41,332 MHz 1.000 MHz 5.66204 GHz -37.94 dbm -32,22 db -12,18 db -92.656 MHz -42,326 MHz 1.000 MHz 674251 GHz -38.82 dbm -32.87 db -12.84 dB
41,992 MHz 40,992 MHz 1.000 MHz 666317 GHz -37.16 dbm -31.44 db 14,77 db 42,328 MHz 41,328 MHz 1.000 MHz 6.74284 GHz -38.18 dbm 32,23 db -15.56 db
40,992 MHz 41,992 MHz 1.000 MHz 6.74683 GHz -37,22 dBm -31,50 dB -14.83 dB 41,328 MHz 42,328 MHz 1.000 MHz 6.82716 GHz -37.82 dBm -31.88 dB -15.21 dB
41,992 MHz 81,984 MHz 1,000 MHz 6.74716 GHz -37.97 dBm 3224 d -1221de 42,328 MHz 82,656 MHz 1,000 MHz 682749 GHz -38.50 dbm 32,56 db -12/52 db
81984 MHz | 122.976 MHz 1.000 MHz 682716 GHz -54.63 dbm -45,50 db -5.14 dB 82,656 MHz | 123.984 MHz 1.000 MHz 620882 GHz -55.31 dbm 45,36 dB -2.41 dB
122,976 MHz | 163.368 MHz 1.000 MHz 6.84290 GHz -54.63 dbm 48,90 dB -8.90 db 123,984 MHz | 165.312 MHz 1.000 MHz 6.93064 GHz -55.02 dBbm 439,07 db -9.07 db

25 . MAY

25 . MAY
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Plot on Channel 6865 MHz

Plot on Channel 6945 MHz

25 . MAY

Plot on Channel 7025 MHz

Spectrum %‘ Spectrum '%’
Ref Level 16,52 dBm  Offset 27.52 d8 Mode Auto Sweep Ref Level 16,56 dBm  Offset 27.56 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
0 déim" heck PABS 10 chit heck
2200 “Br%00
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10 de [ |} .10 dB fl —
0d \ oa \
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-30 d ——— = — -30 d — =
— ] ! — — ]
-40 dem — 4 P -40 dem
B - -] - o - ]
sod — = sod ———
60 dB 60 dB
70 d 70 d
80 d 80 d
CF 6.865 GHz 1001 pts Span 327.68 MHz | |[ GF 6.945 GHz 1001 pts Span 320.6 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.53 dBm RBW 1.000 MHz Peok Power -5.41 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-163.840 MHz | -122.860 MHz, 1.000 MHz 6.73868 GHz -54.36 dBm 48,83 dB 683 dB -164.800 MHz | -123.600 MHz, 1,000 MHiz 682058 GHz -53,62 dbm 48,42 b
-122,880 MHz -81.520 MHz 1,000 MHz 6.74228 GHz -54.49 dBm -48,96 db -9.01dp -123.600 MHz -82.400 MHz 1,000 MHz 682222 GHz -53.76 dBbm -48.30 db
-91.920 MHz -41,360 MHz 1.000 MHz 6.82280 GHz -37.58 dbm -32,05 db -12,01 dB -82.400 MHz -42,200 MHz 1.000 MHz 6.30264 GHz -37.78 dbm -32.37 db
41,960 MHz -40,960 MHz 1.000 MHz 682321 GHz -36.77 dbm 31,23 d 14,57 db 42,200 MHz 41,200 MHz 1.000 MHz 6.90297 GHz -36.85 dbm 3144 db
40.960 MHz 41,960 MHz 1,000 MHz 6.90679 GHz -36.97 dBm -31.44 dB -14.77 dB 41.200 MHz 42,200 MHz 1,000 MHz 6.98703 GHz -36.93 dBm -31.53 dB
41,960 MHz 81,920 MHz 1,000 MHz 690712 GHz -37.24 dBm -3171de -1168 db 42,200 MHz 82,400 MHz 1,000 MHz 696736 GHz -37.24 dbm 3184 db
81920 MHz | 122,880 MHz 1.000 MHz 6.28772 GHz -54.61 dbm -42,08 db -5.12 dB 82,400 MHz | 123.600 MHz 1.000 MHz 706844 GHz -55.77 dBbm -50.36 dB
122,880 MHz | 163.840 MHz 1.000 MHz 6.98903 GHz -55.54 dbm 50,01 dB -10.01 dB 123,600 MHz | 164.800 MHz 1.000 MHz 7.07239 GHz -55.73 dBbm 50.32 dB

25 . MAY

25 . MAY

Spectrum %‘
Ref Level 16,60 dBm  Offset 27.60 d8 Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
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50 de -
= —— ]
60 dB
70 d
80 d
CF 7.025 GHz 1001 pts Span 330.112 MHZ
Spectrum Emission Mask Standard: None
Peok Power -4.82 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-165.056 MHz | -123.792 MHz, 1.000 MHz 690104 GHz -53.29 dém 48,47 dB 84748
-123.792 MHz -82.528 MHz 1,000 MHz 690137 GHz -53.42 dBm -48,60 dB -£.65 db
-82.528 MHz -42.264 MHz 1.000 MHz 6.30257 GHz -37.70 dbm -32 .88 db -12,85 db
42,264 MHz 41264 MHz 1.000 MHz 598290 GHz -36.74 dbm 3191 d -15.25 dB
41.264 MHz 42,264 MHz 1,000 MHz 7.06710 GHz -36.36 dBm -31.54 de -14.87 dB
42,264 MHz 82,528 MHz 1,000 MHz 7.06743 GHz -37.03 dBm -32.21dp BESTET]
82528 MHz | 123.792 MHz 1.000 MHz 7.14863 GHz -55.99 dbm 51,17 db -11.22 db
123,792 MHz | 165.056 MHz 1.000 MHz 7.14896 GHz -55.98 dbm 51,16 db 1,16 di
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SPORTON LAB.
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Report No. : FR443061G

EUT Mode 802.11ax HE80 484RU65

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,18 dém  Offset 27.16 dB Mode Auto Sweep Ref Level 16,33 dém  Offset 27.33 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
imi heck PARS J,.im“ heck PABS
10 ghimit I
P< 200 B LT
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CF 5.985 GHz 1001 pts pan 330.368 MHz | | CF 6.225 GHz 1001 pts Span 328.32 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.57 dBm RBW 1.000 MHz Peak Power -5.57 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel ALimit
-165.184 MHz | -123.9686 MHz 1.000 MHz 5.85896 GHz -56.,34 dbm -50,77 db -10,77 db -164.160 MHz | -123.120 MHz 1.000 MHz 5.06454 GHz -55.34 dbm 43,77 cb 5,77 db
-123.888 MHz -82,502 MHz 1.000 MHz 5.86194 GHz -56.28 dBm -50.71 dB -10.95 d8 -123.120 MHz -82.080 MHz 1.000 MHz 6.10303 GHz -55.49 dBm -4G.92 db -10.26 d8
82592 MHz | -42,296 MHz 1.000 MHz 5.94254 GHz -37.75 dBm -32,18 dB -12.15 dB -82.080 MHz | -42,040 MHz 1.000 MHz 6.16280 GHz -37.60 dBm 3204 dB -12,00 dB
42,296 MHz | -41,296 MHz 1,000 MHz 5.94287 GHz -38,06 dBm -32,49 dB -15.62 dB 42,040 MHz | -41,040 MHz 1,000 MHz 5.16313 GHz -37.49 dbm -31.92db -15,25d8
41,236 MHz 42,236 MHz 1,000 MHz 6.02713 GHz -49,11 dbm -43,54 db -26,87 db 41,040 MHz 42,040 MHz 1,000 MHz 5.26687 GHz -42,00 dbm 43,43 B -26,77 db
42,256 MHz 82,592 MHz 1.000 MHz 6.06710 GHz -54.65 dbm -49,00 db -21,18 db 42.040 MHz 82,080 MHz 1.000 MHz 5.26885 GHz -48,47 dbm -42.90 db -22.54 db
82.592 MH2 123.888 MH2 1,000 MHz 6.10872 GHZ -56.08 dBm -50.51 d@ -10,56 dB 82.080 MH2Z 123,120 MH2 1.000 MHz 6.34763 GH2 -56.41 dBm -50.84 dB -10,99 d8
123.888 MHz | 165,184 MHz 1,000 MHz 6.11104 GHz -55.94 dBm -50,37 dB -10,37 dB 123.120 MHz | 164.160 MHz 1,000 MHz 5.34993 GHz -56.22 dBbm -50.65 db -10.65 dB
Dat 04: Date: 6.JUN.
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,52 dém  Offset 27.52 dp Mode Auto Sweep Ref Level 16.56 dBm  Offset 27.56 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
10 dgimit gheck PABS _Limit ¢heck PABS
P<200 10 iS5
0dB 0dB
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-60 d -60 d
70de 70de
-90 d -90 d
CF 6.465 GHz 1001 pts Span 327.424 MHz | |(CF 6.545 GHz 1001 pts Span 333.952 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.11 dBm RBW 1.000 MHz Peak Power -6.34 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel ALimit
-163.712 MHz | -122.764 MHz 1.000 MHz 5.30440 GHz -56.18 dbm -50.07 db -10,07 db 166,976 MHz | -125.232 MHz 1.000 MHz 6.39055 GHz -56.08 cbm EEREED) -5.74 0B
-122.784 MHz -81.856 MHz 1.000 MHz 6.34271 GHz -56.27 dBm -50.16 d& -10.30 d8 -125.232 MHz -83.488 MHz 1.000 MHz 6.41993 GHz -56.25 dBm -4G.91 db -9.96 dB
-81.856 MHz -41,928 MHz 1,000 MHz 642291 GHz -37.79 dém -31.68 dB -11.65 dB -83.488 MHz -42,744 MHz 1,000 MHz 6.50209 GHz -40.06 dBm -33.73 dB -13.70 dB
41,028 MHz | -40,928 MHz 1,000 MHz 5.42324 GHz -37,25 dBm 31,15 d8 -14,48 dB 42,744 MHz | -41,744 MHz 1,000 MHz 550251 GHz -39.61 dbm -33.28 dB -18.28 dB
40,820 MHz 41,928 MHz 1,000 MHz 550676 GHz -49.,62 dbm -43,72 db -27.05 db 41,744 MHz 42,744 MHz 1,000 MHz 556748 GHz -43,84 dbm -43.51¢cB -28.51db
41,928 MHz 81,856 MHz 1.000 MHz 5654660 GHz -56.00 dBm -49,89 db -21,92 db 42.744 MHz 83,488 MHz 1.000 MHz 56.62799 GHz -55.43 dbm 49,10 B 21,20 dB
81.856 MH2Z 122,784 MH2 1.000 MHz 6.58729 GH2 -55.91 dBm -49.81 dp -9.95 d8 83.488 MH2Z 125,232 MH2 1.000 MHz 6.67007 GHZ -56.01 dBm -49.67 dB -9.72 dB
122784 MHz | 163.712 MHz 1,000 MHz 6.60858 GHz -55.74 dBm -49 64 dB 9,64 d8 125232 MHz | 166.976 MHz 1,000 MHz 6.67140 GHz -55,57 dBm 49,24 dB -9.24 db
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Plot on Channel 6625 MHz Plot on Channel 6705 MHz

Spectrum %] Spectrum '%’
Ref Level 16,51 dBm  Offset 27.51 dB Mode Auto Sweep Ref Level 16,53 dBm  Offset 27.53 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.625 GHz 1001 pts Span 329.728 MHz CF 6.705 GHz 1001 pts Span 327.936 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.27 dBm RBW 1.000 MHz Peak Power -6.51 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-164.864 MHz -123.648 MHz 1,000 MHz 65.49459 GHz -56.12 dBm -49.85 dB -9,85 dB -163.968 MHz -122.976 MHz 1,000 MHz 6.58022 GHz -55.72 dbm -49.21 dB -9.22 di
-123.648 MHz | -82.432 MHz 1,000 MHz 550185 GHz -56.,47 dBm -50,20 dB -10,34dB -122.976 MHz | -81,984 MHz 1,000 MHz 556219 GHz -55.92 dbm -49.41dB -9.45 db
-82.432 MHz -42.216 MHz 1.000 MHz 6.58229 GHz -38.97 dBm -32.70 dB -12.60 dB -81.984 MHz -41.992 MHz 1.000 MHz 6.66252 GHz -38.10 dBm -31.59 dB -11.49 dB
-42.216 MHz -41.216 MHz 1.000 MHz 6.58295 GHz -37.88 dBm -31.61 d8 -14.94 dB -41.992 MHz =40.992 MHz 1.000 MHz 6.66317 GHz -38.27 dBm -31.76 dB -15.10 dB
41.216 MHz 42,216 MHz 1.000 MHz 6.66705 GHz -49.31 dBm -43.04 dB -26.37 dB 40,992 MHz 41,992 MHz 1.000 MHz 6.74683 GHz -49,56 dBm -43.05 dB -26.38 dB.
42.216 MHz 82.432 MHz 1,000 MHz 6.70727 GHz -55.43 dBm -49.16 dB -21,19 d@ 41.992 MHz 81,984 MHz 1,000 MHz 6.786409 GHz -54.05 dbm ~47.54 db -19.64 dB
82,432 MHz | 123,648 MHz 1.000 MHz 6.74848 GHz -55.,49 dBm -49,22 dB -9.27dp 81,984 MHz | 122.976 MHz 1.000 MHz 6.82683 GHz 54,97 dBbm -49.46 dB -6.79 db
123.648 MHz 164.864 MHz 1.000 MHz 6.77025 GHz -55.09 dBm 48,682 dp -8.82 dp 122.976 MHz 163.968 MHz 1.000 MHz 6.83208 GHz -54.86 dBm -48.35 db -8.35 dB
Spectrum %]
Ref Level 16.70 dém  Offset 27.70 dg Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
10 gt gheck PAFS
“Br%00
0 db
10ds f )
-20 d
o ] .
W —
-40 deém — ~ ™ L —
-50 dém B o
-60 de|
-70 d&|
-80 dem
CF 6.945 GHz 1001 pts Span 329.6 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.31 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-164.800 MHz -123.600 MHz 1,000 MHz 65.81959 GHz -54.63 dBm -47.32 dB -7.32.dB
-123.600 MHz | -82.400 MHz 1,000 MHz 5.82156 GHz 54,72 dBm -47,42 dB -7.46 dB
-82.400 MHz -42.200 MHz 1.000 MHz 6.90264 GHz -39.65 dBm -32.34 dB -12.31 dB
-42.200 MHz =41.200 MHz 1.000 MHz 6.90297 GHz -39.22 dBm -31.91 dA -15.25 dB
41.200 MHz 42,200 MHz 1.000 MHz 65.98703 GHz -50.25 dBm -42.94dB -26.28 dB
42.200 MHz 82.400 MHz 1,000 MHz 7.02724 GHz -55.51 dBm -48,20 dB -20.24 dB
82,400 MHz | 123,600 MHz 1.000 MHz 7.06844 GHz -56.12 dBm -48,62 dB -8.86 db
123.600 MHz 164.800 MHz 1.000 MHz 7.07305 GHz -56.01 dBm 48,70 df -8.70 dB
Dat 06:
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SPORTON LAB.
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Report No. : FR443061G

EUT Mode

802.11ax HE80 484RU66

Plot on Channel 6385

MHz Plot on Channel 6785 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,12 dém  Offset 27.12 dB Mode Auto Sweep Ref Level 16.66 dBm  Offset 27.56 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
10 dhimit ¢heck pags _Limit ¢heck PABS
P 20 10 daTse;
0 d8 0 dB
10 d ‘f ! 10 d8 / I 1
-20 de| | -20 d | ‘
i L — \»-_ .
o dem | A (e — L oy | p NI Nl
) — T \ TR ) |
-40 -40 dem =
s0 JI [ h - J‘ w * T
-50 de -50 dem =
et srint? Tt I I NSRS T
60 d 50 db
-70 d -70d
-B0 der -80 df
CF 6.385 GHz 1001 pts Span 328.96 MHz | |(CF 6.785 GHz 1001 pts Span 330.624 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.89 dBm RBW 1.000 MHz Peak Power -5.96 dBm RBW 1.000 MHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-164.430 MHz | -123.360 MHz 1.000 MHz 6.22430 GHz -56.08 dbm -50.20 db -10,20 db -165.312 MHz | -123,984 MHz 1.000 MHz 6.66018 GHz -55.32 dbm 43,37 d 5,37 db
-123.360 MHz -82.240 MHz 1.000 MHz 6.26180 GHz -56.44 dBm -50.56 d& -10.61 d8 -123.984 MHz -82.656 MHz 1.000 MHz 6.66118 GHz -55.44 dBm -4G.48 db -9.53 d8
82,240 MHz | -42,120 MHz 1.000 MHz 6.30292 GHz -55,99 dBm -50,10 dB 22,13 dB 82,656 MHz | -42,328 MHz 1.000 MHz 6.70251 GHz 54,18 dBm 48,23 dB -20,26 dB
42,120 MHz | -41,120 MHz 1,000 MHz 6.34305 GHz -49,90 dBm -44,01 dB -27,34d8 42,320 MHz | -41,328 MHz 1,000 MHz 5.74284 GHz -49,24 dbm 4328 dB -26,61dB
41,120 MHz 42,120 MHz 1,000 MHz 6.42685 GHz -37.27 dbm -31,39 db -14.72 db 41,320 MHz 42,328 MHz 1,000 MHz 56.82716 GHz -38.32 dbm 32,36 b -15.68 db
42,120 MHz 82,240 MHz 1.000 MHz 6.42728 GHz -37.96 dbm -32,07 db -12,04 dB 42.328 MHz 82,656 MHz 1.000 MHz 5.82749 GHz -39.40 dbm -33.44 0B -13,41 dB
82.240 MH2 123,360 MH2 1,000 MHz 6.50787 GH2Z -56.93 dBm -51.04 dB -11.19 d8 82.656 MH2Z 123,984 MH2 1.000 MHz 6.90849 GH2 -55.21 dBm -49.25 dB -9.40 dB
123.360 MHz | 164.480 MHz 1,000 MHz 6.54274 GHz -56.70 dBm -50,81 dB -10,81 dB 123.984 MHz | 165312 MHz 1,000 MHz 6.91973 GHz -55,12 dBm -49,16 B 9,16 dB
Dat Date: 6.JUN
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,63 dém  Offset 27.63 dp Mode Auto Sweep Ref Level 16,77 dem  Offset 27.77 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
_Limit ¢heck PABS _Limit ¢heck PABS
10 daTse; 10 daTse;
0dB 0dB
10 d8 / I .10 d8 f “
R \
30 d — —— [ - 30 d _ i S
. 1A — — —
-40 dem de -
o — T 0 — e N —
-50 dem —— — — 50 dem 1
50 do 60 do
70 d -70 d&
-90 d -80 d
CF 6.865 GHz 1001 pts Span 327.68 MHz | | CF 7.025 GHz 1001 pts Span 330.112 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.16 dBm RBW 1.000 MHz Peak Power -7.42 dBm RBW 1.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel | alimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-163.840 MHz | -122,880 MHz 1.000 MHz 5.74163 GHz -54.55 dbm -48,75 db -8.79 db -165.056 MHz | -123,752 MHz 1.000 MHz 6.86671 GHz 54,61 dbm 47,20 cb -7.20 db
-122.880 MHz -81.920 MHz 1.000 MHz 6.74228 GHz -55.00 dBm -48.84 dB -8.89 d8 -123.792 MHz -82.528 MHz 1.000 MHz 6.90137 GHz -54.91 dBm -47.50 dB -7.55 dB
-81.920 MHz | 41,960 MHz 1.000 MHz 6.76648 GHz -52.,46 dBm -46,30 dB -19.38 dB 82528 MHz | -42,264 MHz 1.000 MHz 6.94330 GHz 54,69 dBm 47,28 dB -19.44 dB
41,950 MHz | -40,980 MHz 1,000 MHz 6.82321 GHz -48,40 dBm -42,24 d -25,57 d 42,264 MHz | 41,264 MHz 1,000 MHz 5.98290 GHz -50.23 dbm 42,82 db 26,15 dB
40,950 MHz 41,960 MHz 1,000 MHz 5.30678 GHz -37.58 dbm -31,43 db -14.76 db 41,264 MHz 42,264 MHz 1,000 MHz 7.06710 GHz -38.90 dbm -31.45 B -14.92 db
41,950 MHz 81,520 MHz 1.000 MHz 590712 GHz -38,57 dbm -32,41 dB -12,38 dB 42.264 MHz 82,528 MHz 1.000 MHz 7.06743 GHz -39.59 dbm 32,18 dB -12,15dB
81.920 MH2Z 122.880 MH2 1.000 MHz 6.98739 GH2 -54.82 dBm -48.66 dB -881d8 82.528 MH2 123,792 MH2 1.000 MHz 7.14863 GH2 -57.31 dBm -49.89 dB -9.94 dB
122880 MHz | 163,840 MHz 1,000 MHz 7.01786 GHz -55,68 dBm -49,53 dB -9.53 dB 123.792 MHz | 165.056 MHz 1,000 MHz 7.15028 GHz 57,22 dBbm -49,81 dB -9.81 di

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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MIMO <Ant. 6+7(6)>

EUT Mode 802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,02 dBm  Offset 27.02 dB Mode Auto Sweep RefLevel 15.83 dBm  Offset 26,83 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 ok imit ¢heck paBs 10 dhffit heck PABS
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od od
7 il i S E—
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0 d e _/ e a0d B ) -
40 d e — — = 40 dey e - — —=——
[ _— o ——
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-60 di -60 di
-70 de -70 de
-80 der -80 d&ém
CF 6.025 GHz 1001 pts Span 665.472 MHz | |( CF 6.185 GHz 1001 pts pan 665.856 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -2.18 dBm RBW 2.000 MHz Peak Power -3.00 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-332.736 MHz | -249.552 MHz 2,000 MHz 5.76047 GHz -52,20 dBm -50.02 db -10,02 db -332.928 MHz | -245,656 MHz 2,000 MHz 5.93231 GHz -52.55 cbm 43,56 d -5.56 db
-249.552 MHz -166.368 MHz 2.000 MHz 5.77578 GHz -52.28 dBm -50.10 d& -10.15 d8 -249.696 MHz -166.464 MHz 2.000 MHz 5.93564 GHz -52.53 dBm -4G.54 db -9.58 d8
-166.368 MHz | -84,184 MHz 2.000 MHz 5.94048 GHz -32,98 dBm -30.79 dB -10.76 dB -166.464 MHz | -84,232 MHz 2.000 MHz 6.10043 GHz -34.73 dBm 3174 B -1171dB
84,184 MHz | -83,184 MHz 2,000 MHz 5.94132 GHz -32,01 dBm -20,63 dB -9.83d8 84,232 MHz | -83,232 MHz 2,000 MHz 5.10127 GHz -33.79 dbm -30.79 b -10,79 dB
£83.184 MHz 4,164 MHz 2,000 MHz 6.10868 GHz -30,80 dBm -26,61 dB -8.61dp 83.232 MHz 64,232 MHz 2,000 MHz 6.26673 GHz -32.67 dBm -29.67 dB -5.67 db
84.184 MHz | 166,358 MHz 2,000 MHz 6.10352 GHz -31.56 dbm -2,38 db -9.35 db 84.230 MHz | 166.464 MHz 2,000 MHz 6.26957 GHz -33.48 dbm -30.48 db -10,45 db
166.368 MH2 249,552 MHz 2.000 MHZ 6.19969 GH2Z -41.42 dBm -39.23 dp -10,03 d8 166.464 MHZ 249,696 MHz 2.000 MHz 6.43436 GH2 -54.08 dBm -51.08 dB -11.13 d8
249552 MHz 332,736 MHz 2,000 MHz 6.27488 GHz -53.11 dBm -50,93 dB -10.93 dB 249.696 MHz | 332,928 MHz 2,000 MHz 6.43569 GHz -54.05 dbm 51,06 dB -11,06 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,53 dém  Offset 26.33 dp Mode Auto Sweep RefLevel 16.13 dBm  Offset 27.13 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dhimit ¢heck PABS 10 dhimit ¢heck PABS
P<20C P<20C
od 0 d8
be————] =
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.50 day el ] =0.dB, ]
-60 d -60 di
-70 dey -70 d
-80 d&ém -80 der
CF 6.345 GHz 1001 pts pan 664.128 MHz | | CF 6.505 GHz 1001 pts Span 666.24 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -3.12 dBm RBW 2.000 MHz Peak Power -2.59 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel |  aLimit Range Low Range U RBW Frequen: Power Abs Power Rel ALimit
-332.064 MHz | -245,048 MHz 2,000 MHz 6.09436 GHz -51,60 dBm -48,48 db -8.48 dB -333.120 MHz |__-245,840 MHz 2,000 MHz 6.25416 GHz -48.33 dbm -45.74 B -5.74 b
-240.048 MHz -166.032 MHz 2.000 MHz 6.09628 GHz -51.59 dBm -48.47 dB -8.51d8 -240.840 MHz -166.560 MHz 2.000 MHz 6.25549 GHz -48.22 dBm -45.63 db -5.68 dB
-166.032 MHz | -84.016 MHz 2.000 MHz 6.26065 GHz -34,80 dBm -31.68 dB -11.65 dB -166.560 MHz | -84,280 MHz 2.000 MHz 6.42033 GHz -31.98 dBm 29,39 dB 9,36 dB
-84.016 MHz | -83.016 MHz 2,000 MHz 5.26148 GHz -33.66 dBm -30,54 d -10,54 dB 84,280 MHz | -83,260 MHz 2,000 MHz 5.42122 GHz -31.16 dbm -28.59 db 8,59 db
83.016 MHz 84,016 MHz 2,000 MHz 6.42652 GHz -32,88 dBm -29,75 dB -5.75dp £83.280 MHz 4,260 MHz 2,000 MHz 6.58678 GHz -30.55 dbm -27.36 dB -7.36 db
84.016 MHz | 166.032 MHz 2,000 MHz 5.42935 GHz -33.60 dbm -30.56 db -10,53 dB 84.280 MHz | 166560 MHz 2,000 MHz 658961 GHz -31.13 dbm -28.54 dB -8.51 db
166.032 MH2 249,048 MHz 2.000 MHz 6.59372 GH2 -53.53 dBm -50.40 dB -10.45 d8 166.560 MHz 249,840 MHz 2.000 MHz 6.68055 GH2 -40.49 dBm -37.90 dB -8.61dB
249.048 MHz 332,064 MHz 2,000 MHz 6.59836 GHz -53,52 dBm -50,40 dB -10.40 dB 249.840 MHz | 333,120 MHz 2,000 MHz 6.75717 GHz 52,15 dBm -49.56 dB -9.56 di

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Plot on Channel 6665 MHz

Plot on Channel 6825 MHz

Spectrum %] Spectrum '%’
Ref Level 15,89 dBm Offset 26,82 dB Mode Auto Sweep Ref Level 16.12 dBm  Offset 27.12 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr
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i E—
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70 dey -70 df
80 di -80 der
CF 6.665 GHz 1001 pts Span 669.312 MHz CF 6.825 GHz 1001 pts Span 665.472 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -2.48 dBm RBW 2.000 MHz Peak Power -2.18 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-334.656 MHz -250.992 MHz 2,000 MHz 6.41367 GHz -47.93 dBm -45.45d@ 5,45 dB -332.736 MHz -249.552 MHz 2,000 MHz 6.57445 GHz -46.40 dbm -44.23 db -4.23 di
-250.992 MHz | -167.328 MHz 2,000 MHz 5.41434 GHz -47,99 dBm -45,51 dB 5,56 dB -249.552 MHz | -166.368 MHz 2,000 MHz 657578 GHz -46,33 dBbm 44,16 db -4.20 db
-167.328 MHz -84.664 MHz 2,000 MHz 6.58000 GHz -31.23 dBm -28.75 dB -8.72 dB -166.368 MHz -84.184 MHz 2,000 MHz 6.74048 GHz -29.90 dBm -27.72 dB -7.69 dBb
-84 664 MHz -83.664 MHz 2.000 MHz 6.58084 GHz -30.61 dBm -28.13 dB -£.13d8 -84.184 MHz -83.184 MHz 2.000 MHz 6.74132 GHz -28.32 dBm -27.14 dB -7.14 dB
B3.664 MHZ B84.664 MH2 2.000 MHz 6.74916 GHz -30.43 dBm -27.95 dB -7.95de B83.184 MHz 84,184 MHz 2.000 MHz 6.90868 GHz -29.53 dbm -27.35 dB -7.35 dB
84.664 MHz 167.328 MHz 2,000 MHz 6.82191 GHz -37.25 dBm -34.77 dB -7.78 dB 84.184 MHz 166,368 MHz 2,000 MHz 6.97700 GHz -36.55 dBbm -34.37 db -7.77 dB
167.328 MHz | 250.932 MHz 2,000 MHz 6.83735 GHz -39,00 dBm -36.52 dB -7.80 dB 166.368 MHz | 249.552 MHz 2,000 MHz 6.99563 GHz -37.91 dBbm -35.73dB -7.10 dB
250.992 MHz 334.656 MHz 2.000 MHz 6.91633 GHz -52.11 dBm 49,63 dP -9.63 df 249.552 MHz 332.736 MHz 2.000 MHz 7.07488 GHz -51.99 dBm 43.81 db -5.81 dB
Spectrum %]
Ref Level 16.23 dBm  Offset 27.23 dB Mode Auto Sweep
SGL Count 100/100
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e
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CF 6.985 GHz 1001 pts Span 661.824 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.37 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-330.912 MHz -248.184 MHz 2,000 MHz 6.73649 GHz -44.93 dBm -42,55 d@ -2,55 dB
-248.184 MHz | -165.456 MHz 2,000 MHz 6.73715 GHz -44.84 dBm -42,47 dB 252d8
-165.456 MHz -83.728 MHz 2,000 MHz 6.82984 GHz -36.00 dBm -33.63 dB -6.64 dB
-83.728 MHz -82.728 MHz 2.000 MHz 6.90177 GHz -29.00 dBm -26.63 dB -6.63 dB
82.728 MHz 83.728 MHz 2,000 MHz 7.06823 GHz -29.51 dBm -27.13 dB 713 de
83.728 MHz 165.456 MHz 2,000 MHz 7.13750 GHz -36.62 dBm -34.24 dB -7.51dB
165.456 MHz | 248,184 MHz 2,000 MHz 7.16270 GHz -39.63 dBm -37.26 dB -7.48.dp
248.184 MHz 330.912 MHz 2.000 MHz 7.23484 GHz -52.56 dBm 50.18 df 0.18 dB

TEL:
FAX:
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EUT Mode

802.11ax HE160 996RUG7

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Plot on Channel 6505

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,12 dém  Offset 27.12 dB Mode Auto Sweep RefLevel 15.35 dBm  Offset 26,95 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-70 d -70 dey
-80 der -80 der
CF 6.025 GHz 1001 pts Span 665.472 MHz | |( CF 6.185 GHz 1001 pts pan 665.856 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.30 dBm RBW 2.000 MHz Peak Power -3.27 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-332.736 MHz | -245,552 MHz 2,000 MHz 5.75381 GHz -54.02 dbm -50,72 db -10,72 db -332.928 MHz | -245,656 MHz 2,000 MHz 5.91688 GHz -53.95 dbm -50.72 cb -10,72 db
-249.552 MHz -166.368 MHz 2.000 MHz 5.77578 GHz -54.75 dBm -51.45 dB -11.50 d& -249.696 MHz -166.464 MHz 2.000 MHz 5.93564 GHz -54.12 dBm -50.85 dB -10.89 d8
-166.368 MHz | -84,184 MHz 2.000 MHz 5.94048 GHz -36.90 dBm -33.61dB -13.58 dB -166.464 MHz | -84,232 MHz 2.000 MHz 6.10043 GHz -37.15 dBm -33.88 dB -13.84dB
84,184 MHz | -83,184 MHz 2,000 MHz 5.94132 GHz -35,86 dBm -32,56 dB -12,56 dB 84,232 MHz | -83,232 MHz 2,000 MHz 5.10127 GHz -36.15 dbm -32.87 db -12,87 dB
£83.184 MHz 4,164 MHz 2,000 MHz 6.10868 GHz -46,57 dBm -43,68 dB -23,68 dB 83.232 MHz 64,232 MHz 2,000 MHz 6.26673 GHz -47.77 dBm -44.50 dB -24,50 dB
84.184 MHz | 166,358 MHz 2,000 MHz 6.17233 GHz -48,57 dbm -45.,28 db -19.13 dB 84.230 MHz | 166.464 MHz 2,000 MHz 5.34043 GHz -50.71 dbm 47,43 0B -20,51 dB
166.368 MH2 249,552 MHz 2.000 MHZ 6.27422 GH2Z -54.34 dBm -51.04 dB -11.09 d8 166.464 MHZ 249,696 MHz 2.000 MHz 6.43436 GH2 -54.71 dBm -51.44 dB -11.49 d8
249552 MHz 332,736 MHz 2,000 MHz 6.27688 GHz -54,34 dBm -51,04 dB -11.04d8 249,696 MHz | 332,928 MHz 2,000 MHz 6.43503 GHz -54.75 dbm -51.48 dB -11,48 dB

MHz

Plot on Channel 6665 MHz

Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,19 dm  Offset 27.19 dp Mode Auto Sweep Ref Level 16.03 dm  Offset 27.03 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
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B LT P< 200
0 d8 od
e
-10 df J\r i -10 d “
-20 de| i W i -20 de| -1 |
30 dorm L @mﬂjmv nhl =S o — 1 _
40 d = = -4 d = =
= 7 L . b
S0 dem—— " 50 dey i
N - S ———
-60 da -60 di
-70 d -70 dey
-80 der -80 der
CF 6.505 GHz 1001 pts Span 666.24 MHz | | CF 6.665 GHz 1001 pts Span 669.312 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.97 dBm RBW 2.000 MHz Peak Power -2.75 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-333.120 MHz | -245,840 MHz 2,000 MHz 6.17621 GHz -53,63 dbm ~46,66 db -5.86 db -334.656 MHz | -250,952 MHz 2,000 MHz 6.39628 GHz 54,25 dbm -51.50 &b -11.50 &b
-240.840 MHz -166.560 MHz 2.000 MHz 6.25549 GHz -54.32 dBm -47.34 dB -7.39 d8 -250.992 MHz -167.328 MHz 2.000 MHz 6.41434 GHz -54.39 dBm -51.64 dB -11.69 dB
-166.560 MHz | -84,280 MHz 2.000 MHz 6.42039 GHz -40,39 dBm -33.42 dB -13.39.dB -167.328 MHz | -B4.664 MHz 2.000 MHz 6.56000 GHz -35.72 dBbm -32.98 dB -12.95 dB
84,280 MHz | -83,260 MHz 2,000 MHz 5.42122 GHz -39,54 dbm -32,56 d -12,56 dB 84,664 MHz | -83.664 MHz 2,000 MHz 5.56084 GHz -35.07 dbm -32.32dB 12,32 dB
63.250 MHz 84.250 MHz 2,000 MHz 6.56676 GHz -50,38 dbm -43,42 db -23.42 db 63,664 MHz 84,664 MHz 2,000 MHz 6.74316 GHz -47.66 dBm -44.31 dB -24.31 dB
84.280 MHz | 166560 MHz 2,000 MHz 667123 GHz -53,79 dbm -46,81 db -18.,85 db B4.664 MHz | 167.328 MHz 2,000 MHz 5.82124 GHz -47.78 dbm -45.04 0B -18.11dB
166.560 MHz 249,840 MHz 2.000 MHz 6.75451 GH2 -53.51 dBm -46,54 dB -6.59 dB 167.328 MH2 250,992 MHz 2.000 MHz 6.91566 GHZ -53.36 dBm -50.62 dB -10.67 dB
249.840 MHz 333,120 MHz 2,000 MHz 6.83645 GHz -53.15 dBm -46,17 dB 6,17 dB 250992 MHz | 334.656 MHz 2,000 MHz 5.99664 GHz 52,71 dBm -49.96 dB -9.96 di

TEL:
FAX:
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Plot on Channel 6825 MHz
Spectrum [@]

Ref Level 16,19 dBm  Offset 27,12 dB Mode Auto Sweep
SGL Count 100/100

Plot on Channel 6985 MHz
Spectrum [@

Ref Level 16,32 dém  Offset 27.32 dB Mode Auto Sweep
SGL Count 100/100
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CF 6.825 GHz 1001 pts Span 665.472 MHz CF 6.985 GHz 1001 pts Span 661.824 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -2.31 dBm RBW 2.000 MHz Peak Power -7.00 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-332.736 MHz -249.552 MHz 2,000 MHz 6.57512 GHz -53.75 dBm -51.44 dB -11.44 dB -330.912 MHz -248.184 MHz 2,000 MHz 6.73649 GHz -53.38 dbm -46.38 dB -6.38 di
-249.552 MHz | -166.368 MHz 2,000 MHz 657578 GHz -53,86 dBm 51,55 d -11.60 dB -248.184 MHz | -165.456 MHz 2,000 MHz 6.73715 GHz 53,32 dBbm 45,32 dB -6.37 db
-166.368 MHz -84.184 MHz 2,000 MHz 6.74048 GHz -34.85 dBm -32.54 dB -12.51 dB -165.456 MHz -83.728 MHz 2,000 MHz 6.90094 GHz -39.24 dBm -32.24 dB -12.21dB
-84.184 MHz -83.184 MHz 2.000 MHz 6.74132 GHz -34.04 dBm -31.73 dB -11.73 dB -83.728 MHz -82.728 MHz 2.000 MHz 6.90177 GHz -38.50 dBm -31.50 dB -11.50 dB
B83.184 MHz 84,184 MH2 2.000 MHz 6.90868 GHz -46.64 dBm -44.33 dB -2433 de 82.728 MHz B83.728 MHz 2.000 MHz 7.06823 GHz -50.32 dBm -43.32 dB -23.32 dB
84.184 MHz 166,368 MHz 2,000 MHz 6.96698 GHz -46.17 dBm -43.87 dB -18.24 dB 83.728 MHz 165.456 MHz 2,000 MHz 7.15012 GHz -54.85 dbm -47.85 db -19.88 dB
166.368 MHz | 249.552 MHz 2,000 MHz 7.07422 GHz -53.97 dBm -51.66 dB -11.71dB 165.456 MHz | 248,184 MHz 2,000 MHz 7.23285 GHz -55.36 dBbm 49,36 dB -8.41db
249.552 MHz 332.736 MHz 2.000 MHz 7.07688 GHz -53.94 dBm 51,63 dB -11.63 dB 248.184 MHz 330.912 MHz 2.000 MHz 7.29970 GHz -54.46 dBm 47 .46 db 7.46 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

EUT Mode

802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz
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CF 6.345 GHz 1001 pts pan 664.128 MHz | | CF 6.505 GHz 1001 pts Span 666.24 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.12 dBm RBW 2.000 MHz Peak Power -5.35 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-332.064 MHz | -243.048 MHz 2,000 MHz 6.05710 GHz -53,33 dbm -50.21 -10.21dB -333.120 MHz | -243.940 MHz 2,000 MHz 5.17754 GHz -53.73 dbm 43,36 cb -8.38 db
-240.048 MHz -166.032 MHz 2.000 MHz 6.09628 GHz -53.52 dBm -50.40 d& -10.45 d8 -240.840 MHz -166.560 MHz 2.000 MHz 6.25549 GHz -54.18 dBm -48.83 db -8.88 d8
-166.032 MHz | -84.016 MHz 2.000 MHz 6.18864 GHz -49,98 dBm -46,87 dB -19.81d8 -166.560 MHz | -84,280 MHz 2.000 MHz 6.34881 GHz -51.78 dBm 46,44 dB -19.45 dB
-84.016 MHz | -83.016 MHz 2,000 MHz 6.26148 GHz -48,16 dBm -45,04 d -25,04 d 84,280 MHz | -83,260 MHz 2,000 MHz 5.42122 GHz 50,67 dbm 4532 db -25,32dB
83.016 MHz 84.016 MHz 2,000 MHz 6.42852 GHz -36.50 dBm -33,39 db -13,38 db 63.250 MHz 84.250 MHz 2,000 MHz 6.56876 GHz -32.45 dbm 3413 cB -14,13 db
84.016 MHz | 166.032 MHz 2,000 MHz 6.42335 GHz -37.58 dbm -34,47 d -14,43 db 84.280 MHz | 166560 MHz 2,000 MHz 658961 GHz -40.79 dbm -35.44 0B -15.41 dB
166.032 MH2 249,048 MHz 2.000 MHZ 6.59372 GH2Z -54.11 dBm -51.00 dB -11.04 d8 166.560 MHz 249,840 MHz 2.000 MHz 6.75451 GH2 -53.50 dBm -48.16 dB. -8.20 d8
249.048 MHz 332,064 MHz 2,000 MHz 6.59504 GHz -54.09 dBm -50,97 dB -10.97 dB 249.840 MHz 333,120 MHz 2,000 MHz 5.82979 GHz 53,11 dBm -47.76 B -7.76 dB
Dat 0 Date: 6.JUN 0
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,19 dm  Offset 27.19 dp Mode Auto Sweep Ref Level 16,32 dém  Offset 27.32 dp Mode Auto Sweep
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CF 6.825 GHz 1001 pts Span 665.472 MHz | |( CF 6.985 GHz 1001 pts pan 661
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -2.22 dBm RBW 2.000 MHz Peak Power -6.33 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-332.736 MHz | -243.552 MHz 2,000 MHz 5.57445 GHz -53,31 dbm -51.08 db -11.09 db 330,912 MHz | -248.164 MHz 2,000 MHz 6.73502 GHz -53.32 dbm 46,35 ob -6.59 db
-249.552 MHz -166.368 MHz 2.000 MHz 6.57645 GHz -53.49 dBm -51.27 d8 -11.41 d8 -248.184 MHz -165.456 MHz 2.000 MHz 6.73715 GHz -53.33 dBm -47.01 dB -7.06 dB
-166.368 MHz | -84,184 MHz 2.000 MHz 6.66899 GHz -46,85 dBm -44.63 dB -17.64 dB -165.456 MHz | -83.728 MHz 2.000 MHz 6.83117 GHz 49,87 dBm 43,55 dB -16.68 dB
84,184 MHz | -83,184 MHz 2,000 MHz 5.74132 GHz -46,87 dBm -44.66 db -24.66 dB -83.728 MHz | -82,728 MHz 2,000 MHz 590177 GHz -49,32 dbm 43,00 dB -23.00 dB
£83.184 MHz 4,164 MHz 2,000 MHz 6.90B68 GHz -34,65 dBm -32.43dB -12.43dB 82728 MHz 3,726 MHz 2,000 MHz 7.06623 GHz -40.56 dBm -34.24 dB -14.24 dB
84.184 MHz | 166,358 MHz 2,000 MHz 5.90952 GHz -35,13 dbm -32,91 dB -12.88 dB 83,728 MHz | 165.456 MHz 2,000 MHz 7.06906 GHz -41,88 dbm -35.56 dB -15.53 db
166.368 MH2 249,552 MHz 2.000 MHz 7.07422 GHZ -53.84 dBm -51.62 dB -11.66 d8 165.456 MH2 248,184 MHz 2.000 MHz 7.23285 GH2 -55.37 dBm -49.,05 dB -9.10 dB
249552 MHz 332,736 MHz 2,000 MHz 7.07488 GHz -53.82 dBm -51.60 dB -11.60 dB 248,184 MHz | 330.912 MHz 2,000 MHz 7.30102 GHz -54.46 dBm -48,14 0B 8.14 dB
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SPORTON LAB.
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Report No. : FR443061G

MIMO <Ant. 6+7(7)>

EUT Mode

802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz
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Ref Level 16.28 dém  Offset 27.26 db Mode Auto Sweep RefLevel 16.16 dBm  Offset 27.16 d® Mode Auto Sweep
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CF 6.025 GHz 1001 pts Span 664.704 MHz | |(CF 6.185 GHz 1001 pts Span 663.936 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.06 dBm RBW 2.000 MHz Peak Power -2.40 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-332.352 MHz | -245.264 MHz 2,000 MHz 5.76012 GHz -52,25 dbm -#5.,23 db 5,23 db -331.968 MHz | -248.976 MHz 2,000 MHz 5.93503 GHz -50.85 obm 43,45 d 5,45 db
-249.264 MHz -166.176 MHz 2.000 MHz 5.77607 GHz -52.27 dBm -49.22 dB -9.26 d8 -248.976 MHz -165.984 MHz 2.000 MHz 5.93636 GHz -50.89 dBm -48.40 db -8.54 dB
-166.176 MHz | -84,088 MHz 2.000 MHz 5.94058 GHz -34.50 dBm -31.44 dp -11.40 dB -165.984 MHz | -83.992 MHz 2.000 MHz 6.10067 GHz -33.88 dbm 31,48 B -11.45 dB
-84.088 MHz | -93,088 MHz 2,000 MHz 5.94141 GHz -33,40 dBm -30,34dB -10,34d8 -83.992 MHz | -82,992 MHz 2,000 MHz 5.10151 GHz -32,87 dbm -30.47 db -10,47 dB
£3.088 MHz 4,086 MHz 2,000 MHz 6.10858 GHz -32,87 dBm -29.81 dB -5.51dp 52992 MHz 3,392 MHz 2,000 MHz 6.26843 GHz -32.18 dBm -29.78 dB 578 dp
84.088 MHz | 166,176 MHz 2,000 MHz 6.10342 GHz -33.83 dBm -30,77 db -10,74 db 83.952 MHz | 165.984 MHz 2,000 MHz 56.26933 GHz -33.17 dbm -30.77 B -10,74 db
166.176 MHz 249,264 MHz 2.000 MHZ 6.27393 GH2Z -53.26 dBm -50.20 dB -10.25 d8 165.984 MH2 248,976 MHz 2.000 MHz 6.43364 GH2 -53.34 dBm -50.94 dB -10,99 d8
249.264 MHz | 332,352 MHz 2,000 MHz 6.27460 GHz -53,26 dBm -50,20 dB -10.20 dB 248.976 MHz | 331,968 MHz 2,000 MHz 6.43630 GHz -53,36 dBbm -50.96 db -10.,96 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,45 dBm  Offset 27.45 db Mode Auto Sweep RefLevel 16.60 dBm  Offset 27.60 df Mode Auto Sweep
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CF 6.345 GHz 1001 pts pan 665.664 MHz | | CF 6.505 GHz 1001 pts pan 664.806 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -2.93 dBm RBW 2.000 MHz Peak Power -2.82 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-332.832 MHz | -245,624 MHz 2,000 MHz 5.09504 GHz -51.03 dbm -48,10 db -5.10 db -332.448 MHz | -245.336 MHz 2,000 MHz 5.25334 GHz -43,82 dbm -46.,55 d -6.59 db
-249.624 MHz -166.416 MHz 2.000 MHz 6.08571 GHz -51.01 dBm -48.08 dB -£.12 d8 -249.336 MHz -166.224 MHz 2.000 MHz 6.25600 GHz -48.67 dBm -46.85 dB -6.89 dB
-166.416 MHz | -84,208 MHz 2.000 MHz 6.26046 GHz -35.15 dBm -32,22 dB -12,19.dB -166.224 MHz | -84,112 MHz 2.000 MHz 6.42055 GHz -33.10 dBm -30.28 B -10.25 dB
-84,208 MHz | -93,208 MHz 2,000 MHz 5.26129 GHz -33.97 dBm -31.04d8 -11.04d8 84,112 MHz | -83,112 MHz 2,000 MHz 5.42139 GHz -32,16 dbm 29,36 dB -9.36 db
£3.208 MHz 4,208 MHz 2,000 MHz 6.42671 GHz -32,73 dBm -29,86 dB -5.86 dP 83.112 MHz 84,112 MHz 2,000 MHz 6.58B61 GHz -31.57 dBm -29.15 dB -5.15 dB
84.208 MHz | 166,416 MHz 2,000 MHz 5.42954 GHz -33.73 dbm -30,80 db -10,77 db 84,112 MHz | 166,224 MHz 2,000 MHz 5.58945 GHz -32.68 dbm -29.86 db -9.82 db
166.416 MHZ 249,624 MHz 2.000 MHz 6.59429 GH2 -53.09 dBm -50.16 dB -10.21 d8 166.224 MH2 249,336 MHz 2.000 MHz 6.75400 GH2 -52.28 dBm -49.46 dB -9.50 dB
249,624 MHz | 332,832 MHz 2,000 MHz 659629 GHz -53.07 dBm -50,14 dB -10.14 d8 249,336 MHz | 332,448 MHz 2,000 MHz 6.75666 GHz 52,29 dBm -49,47 dB -9.47 di
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SPORTON LAB.
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Report No. : FR443061G

Plot on Channel 6665 MHz

Spectrum

Ref Level 16,44 dem  Offset 27.44 dg

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6825 MHz

Spectrum

Ref Level 16,51 dBm  Offset 27.51 dB

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6985

MHz
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CF 6.985 GHz 1001 pts Span 661.056 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.34 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-330.528 MHz -247 896 MHz 2,000 MHz 6.73677 GHz -46,38 dBm -44.04 dB -4,04 dB
-247.896 MHz | -165.264 MHz 2,000 MHz 6.73810 GHz -46,22 dBm -43,68 dB -4.02dB
-165.264 MHz -83.632 MHz 2,000 MHz 6.30104 GHz -30.50 dBm -28.15 dB -8.12 dp
-83.632 MHz -B2.632 MHz 2.000 MHz 6.90187 GHz -29.73 dBm -27.38 dB =7.38 dB
82 632 MHz 83,632 MHz 2.000 MHz 7.06813 GHz -29.32 dBm -26,98 dB -6.98 dB
83,632 MHz 165.264 MHz 2,000 MHz 7.13732 GHz -36.35 dBm -34.01 dB -7.28 dB
165.264 MHz | 247.836 MHz 2,000 MHz 7.15654 GHz -38.59 dBm -36,25 dB -7.34dp
247.896 MHz 330.528 MHz 2.000 MHz 7.23323 GHz -52.07 dBm 49,72 dp -9.72 dp
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CF 6.665 GHz 1001 pts Span 664.896 MHz CF 6.825 GHz 1001 pts Span 664.512 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.09 dBm RBW 2.000 MHz Peak Power -3.14 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW Frequency | PowerAbs | PowerRel | Alimit
-332.448 MHz -249.336 MHz 2,000 MHz 65.41400 GHz -49.76 dBm -46.67 dB 6,67 dB -332.256 MHz -249.192 MHz 2,000 MHz 6.57548 GHz -48.91 dbm -45.78 dB. -5.78 dB
-249.336 MHz | -166.224 MHz 2,000 MHz 5.41600 GHz -49,71 dBm -46,62 db 5,67 dB -249.192 MHz | -166.128 MHz 2,000 MHz 6.57680 GHz -49,77 dbm 45,64 dB 5.78.dB
-166.224 MHz -84.112 MHz 2,000 MHz 6.58055 GHz -33.23 dBm -30.14 dB -10.11 dB -166.128 MHz -84.064 MHz 2,000 MHz 6.74060 GHz2 -33.16 dBm -30.02 dB -9.99 db
-84.112 MHz -83.112 MHz 2.000 MHz 6.58139 GHz -32.29 dBm -20.20 dB -9.20 dB -84.064 MHz -83.064 MHz 2.000 MHz 6.74144 GHz -32.27 dBm -26.13 dB <6.13 dB
83.112 MHz 84.112 MHz 2.000 MHz 6.74861 GHz -32.60 dBm -29.51 dB 951de 83.064 MHz 84,064 MH2 2.000 MHz 6.90856 GHz -32,59 dBm -29.45 dB -9.45 di
84.112 MHz 166,224 MHz 2,000 MHz 6.74945 GHz -33.31 dBm -30.22 dB -10.18 d8 84.064 MHz 166,128 MHz 2,000 MHz 6.90940 GHz -33.45 dbm -30.31 dB -10.28 dB
166.224 MHz | 249,336 MHz 2,000 MHz 6.91400 GHz -52,30 dBm -49,21dB -9.26dp 166.128 MHz | 249.132 MHz 2,000 MHz 7.07386 GHz -52.52 dbm 49,33 dB -9.44 db
249.336 MHz 332.448 MHz 2.000 MHz 65.99579 GHz -52.09 dBm 49,00 dP -9.00 dP 249.192 MHz 332.256 MHz 2.000 MHz 7.07452 GHz -52.52 dBm -43.39 db -5.39 dB
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SPORTON LAB.
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Report No. : FR443061G

EUT Mode 802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,39 dém  Offset 27.35 dB Mode Auto Sweep Ref Level 16.28 dém  Offset 27.26 dp Mode Auto Sweep
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CF 6.025 GHz 1001 pts Span 664.704 MHz | |(CF 6.185 GHz 1001 pts Span 663.936 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.26 dBm RBW 2.000 MHz Peak Power -2.86 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel aLimit
-332.352 MHz | -243.264 MHz 2,000 MHz 5.75345 GHz -54.24 dbm -50.,57 db -10,57 db 331966 MHz | -248.976 MHz 2,000 MHz 5.93171 GHz -53.61 cbm -50.75 &b -10,75 db
-249.264 MHz -166.176 MHz 2.000 MHz 5.77607 GHz -54.45 dBm -51.19 d8 -11.24 d8 -248.976 MHz -165.984 MHz 2.000 MHz 5.93636 GHz -53.77 dBm -50.92 dB -10.97 d&
-166.176 MHz | -84,088 MHz 2.000 MHz 5.94058 GHz -37.00 dBm 33,74 dB 13,70 dB -165.984 MHz | -83.992 MHz 2.000 MHz 6.10067 GHz -36.46 dBm -33.61 B -13.58 dB
-84.088 MHz | -93,088 MHz 2,000 MHz 5.94141 GHz -36,05 dBm -32,78 dB -12,78 dB -83.992 MHz | -82,992 MHz 2,000 MHz 5.10151 GHz -35.44 dbm -32.56 dB -12,59 dB
83.080 MHz 84.088 MHz 2,000 MHz 6.10859 GHz -48,63 dbm -45,37 db -25,37 db 62,932 MHz 3,392 MHz 2,000 MHz 6.26643 GHz -48.80 dBm -45.34 dB -25.54 dB
84.088 MHz | 166,176 MHz 2,000 MHz 6.18083 GHz -50,67 dbm -47 41 db -20,41 db 83.952 MHz | 165.984 MHz 2,000 MHz 5.33865 GHz -50.46 dbm -47.61 0B -20,81 dB
166.176 MHz 249,264 MHz 2.000 MHZ 6.27393 GH2Z -54.18 dBm -50.91 dB -10.96 dB 165.984 MH2 248,976 MHz 2.000 MHz 6.43364 GH2 -54.46 dBm -51.60 dB -11.65 d8
249.264 MHz | 332,352 MHz 2,000 MHz 6.27460 GHz -54.11 dBm -50.85 dB -10.65 dB 248.976 MHz | 331,968 MHz 2,000 MHz 6.43431 GHz 54,41 dBm 51,55 b -11,55 dB
Dat Dat . JUN 0
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,67 dém  Offset 27.57 db Mode Auto Sweep Ref Level 16.58 dém  Offset 27.58 dp Mode Auto Sweep
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CF 6.505 GHz 1001 pts pan 664.896 MHz | | CF 6.665 GHz 1001 pts pan 664.806 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.07 dBm RBW 2.000 MHz Peak Power -2.87 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
332,440 MHz | -243.336 MHz 2,000 MHz 6.16153 GHz -53,34 dbm ~47 .27 db 7.27db 332,440 MHz | -243.336 MHz 2,000 MHz 5.40535 GHz -53.75 cbm -50.86 cb -10.86 db
-249.336 MHz -166.224 MHz 2.000 MHz 6.25600 GHz -53.80 dBm -47.73 dB -7.78 d8 -249.336 MHz -166.224 MHz 2.000 MHz 6.41600 GHz -53.89 dBm -51.01 dB -11.06 dB
-166.224 MHz | -84,112 MHz 2.000 MHz 6.42055 GHz -39.95 dBm -33.68 dB -13.84dB -166.224 MHz | -84,112 MHz 2.000 MHz 6.58055 GHz -36.00 dBm -33.12 0B -13.09 dB
84,112 MHz | -83,112 MHz 2,000 MHz 5.42139 GHz -38,79 dBm -32,72dB -12,72d8 84,112 MHz | -83,112 MHz 2,000 MHz 556139 GHz -34.96 dbm 32,00 db -12.00 db
83.112 MHz 84,112 MHz 2,000 MHz 556861 GHz 51,12 dbm -45.05 db -25.05 db 83.112 MHz 84,112 MHz 2,000 MHz 5.74861 GHz 43,27 dbm 45,33 B 26,33 db
84,112 MHz | 166,224 MHz 2,000 MHz 56.67089 GHz -53,37 dBm -47 30 db -19,34 dB 84,112 MHz | 166,224 MHz 2,000 MHz 581821 GHz -49,89 dbm -47.01dB -20.28 db
166.224 MH2 249,336 MHz 2.000 MHz 6.75400 GH2 -53.09 dBm -47.02 dB -7.06 dB 166.224 MH2 249,336 MHz 2.000 MHz 6.91400 GH2 -52.82 dBm -49.95 dB -10.00 dB
249,336 MHz | 332,448 MHz 2,000 MHz 6.82781 GHz -52 66 dBm -46,59 dB -6.59 di 249,336 MHz | 332,448 MHz 2,000 MHz 5.99180 GHz -52,20 dBm -49,32 dB -9.32 di

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6825 MHz

Ref Level 16,59 dBm  Offset 27.52 dB

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6985 MHz
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= j BAT —
-40 dBm — — HL —m— -40 =
508 s’ - —] -50 der =
-60 de| -60 d
70 db 70 df
-80 df .80 dB
CF 6.825 GHz 1001 pts Span 664.512 MHz CF 6.985 GHz 1001 pts Span 661.056 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.00 dBm RBW 2.000 MHz Peak Power -7.04 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-332.256 MHz -249.192 MHz 2,000 MHz 6.57415 GHz -53.51 dBm -50.51 -1051dB -330.528 MHz -247 896 MHz 2,000 MHz 6.73545 GHz -52.61 dbm -435.57 dB -5.57 di
-249.192 MHz | -166.128 MHz 2,000 MHz 657614 GHz -53,48 dBm -50,48 dB -10,53 dB -247.896 MHz | -165.264 MHz 2,000 MHz 6.73743 GHz 52,64 dBbm 45,60 db 5.65 db
-166.128 MHz -84.064 MHz 2,000 MHz 6.74060 GHz2 -36.08 dBm -33.08 dB -13.05 dB -165.264 MHz -83.632 MHz 2,000 MHz 6.30104 GHz -39.73 dBm -32.69 dB -12.66 dB
-84.064 MHz -83.064 MHz 2.000 MHz 6.74144 GHz -34.90 dBm -31.90 dB -11.90 d& -83.632 MHz -B2.632 MHz 2.000 MHz 6.90187 GHz -38.64 dBm -31.60 dB -11.60 dB
B83.064 MHz 84,064 MH2 2.000 MHz 6.90856 GHz -48,98 dBm -45,98 dB -25.98 dB 82 632 MHz 83,632 MHz 2.000 MHz 7.06813 GHz -50.96 dBm -43,92 dB -23.92 dB
84.064 MHz 166,128 MHz 2,000 MHz 6.98212 GHz -49.20 dBm -46.21 dB -19.08 dB 83,632 MHz 165.264 MHz 2,000 MHz 7.14993 GHz -54.19 dbm =47.15 db -19.18 dB
166.128 MHz | 249.132 MHz 2,000 MHz 7.07320 GHz -53.50 dBm -50.50 dB -10.64 dB 165.264 MHz | 247.836 MHz 2,000 MHz 7.23257 GHz 54,43 dBm -47.45 dB -7.50 db
249.192 MHz 332.256 MHz 2.000 MHz 7.07585 GHz -53.54 dBm 50,55 dP -10.55 dB 247.896 MHz 330.528 MHz 2.000 MHz 7.30198 GHz -53.61 dBm 46.57 db -6.57 db

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,57 dém  Offset 27.57 dB Mode Auto Sweep RefLevel 16.67 dBm  Offset 27.67 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PARS _Limit ¢heck PABS
10 iS5 10 iS5
0dB 0dB
e ‘| 1 e J ‘.
-20 di 1 -20 d
— ﬂuﬂm B [
" — —
30di ] 'wl] T |\ S 30 d | NNM.‘W \ — 1
-0 dem e —— -0 dem - -
- S = | L ~—
50 d8 - - -50 dem o
60 dB -60 d
70de -70.d8
-80 d -80 d
CF 6.345 GHz 1001 pts pan 665.664 MHz | | CF 6.505 GHz 1001 pts pan 664.806 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -2.92 dBm RBW 2.000 MHz Peak Power -5.63 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-332.832 MHz | -243.624 MHz 2,000 MHz 6.07640 GHz -52,62 dbm ~#5.,50 db -5.50 db 332,440 MHz | -243.336 MHz 2,000 MHz 6.17754 GHz -53.34 dBm ~47.70 db -7.70 de
-249.624 MHz -166.416 MHz 2.000 MHz 6.09571 GHz -52.96 dBm -50.04 dB -10.08 d& -249.336 MHz -166.224 MHz 2.000 MHz 6.25600 GHz -53.77 dBm -48.14 dB -£.19 d8
-166.416 MHz | -84,208 MHz 2.000 MHz 6.19228 GHz -49,55 dBm -46,63 dB -19.96 dB -166.224 MHz | -84,112 MHz 2.000 MHz 6.35246 GHz -51.01 dBm 45,38 dB -18.71d
-84,208 MHz | -93,208 MHz 2,000 MHz £.26120 GHz -49,44 dBm -46,52 d -26,52 dB 84,112 MHz | -83,112 MHz 2,000 MHz 5.42139 GHz -50.42 dbm 44,76 db -24,78 d
£3.208 MHz 4,208 MHz 2,000 MHz 642871 GHz -36,60 dBm -33,68 dB -13,68 dB 83.112 MHz 84,112 MHz 2,000 MHz 556861 GHz -32.21 dbm -33.57 cb -13.57 db
84.208 MHz | 166,416 MHz 2,000 MHz 6.42354 GHz -37.57 dbm -34.65 db -14.61d8 84,112 MHz | 166,224 MHz 2,000 MHz 5.58945 GHz -40.,40 dBm -34.77 o -14.73 db
166.416 MHZ 249,624 MHz 2.000 MHZ 6.59429 GH2Z -53.62 dBm -50.70 dB -10.75 d8 166.224 MH2 249,336 MHz 2.000 MHz 6.75400 GH2 -53.05 dBm -47.42 dB -7 .46 dB
249,624 MHz | 332,832 MHz 2,000 MHz 6.67683 GHz -53.56 dBm -50,64 dB -10.64 dB 249,336 MHz | 332,448 MHz 2,000 MHz 6.82914 GHz -52,65 dBm -47.02 dB -7.02 dB
Dat 0 Dat . JUN a 26:16
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,59 dém  Offset 27.59 dp Mode Auto Sweep RefLevel 17.13 dém  Offset 26.13 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
L imit gheck PABS d\ imit ¢heck PABS
10 iS5 10 dRm 3G
0dB 0 dBm
“10 de | ll -10 df { i
d it | L\
[T e ! L
-30 df — | U ‘K = -30 d E— ‘ M}M}" l —
-40 dém ~ 1 ~ o - ]
e
50dB il ¥} " |
1 po— e —— -50 der = —
-60 d -60 o
-70.d8 70 d
-80 d .80 dB
CF 6.825 GHz 1001 pts Span 664.512 MHz | |( CF 6.985 GHz 1001 pts pan 661.056 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -2.76 dBm RBW 2.000 MHz Peak Power -6.23 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range Uj RBW Frequen Power Abs Power Rel ALimit
-332.256 MHz | -243.192 MHz 2,000 MHz 557148 GHz -53,05 dbm -50.,25 db -10,29 db 330,526 MHz | -247.996 MHz 2,000 MHz 6.73347 GHz -52.55 dbm -46,36 cb -6.36 dbs
-249.192 MHz -166.128 MHz 2.000 MHz 6.58013 GHz -52.80 dBm -50.04 dB -10.66 dB -247.896 MHz -165.264 MHz 2.000 MHz 6.73743 GHz -52.63 dBm -46.40 dB -6.45 dB
-166.128 MHz | -84.064 MHz 2.000 MHz 6.69924 GHz -4+1,92 dBm -39.17 dB -15.10 dB -165.264 MHz | -83.632 MHz 2.000 MHz 6.82803 GHz -50.91 dBm -44.68 dB -17.43 dB
84,084 MHz | -83.084 MHz 2,000 MHz 6.74144 GHz -47 80 dBm -45,04 d -25,04 d -83.632 MHz | -82,632 MHz 2,000 MHz 5.90187 GHz -50.41 dbm 44,17 b 24,17 db
83.064 MHz 4,064 MHz 2,000 MHz 6.90856 GHz -36,43 dBm -33.72 dB -13.72dB 82632 MHz 3,632 MHz 2,000 MHz 7.06813 GHz -39.87 dBm -33.64 dB -13.64 dB
B4.064 MHz | 166,128 MHz 2,000 MHz 5.90940 GHz -37.33 dbm -34.58 db -14.54 db 83,632 MHz | 165.264 MHz 2,000 MHz 7.06896 GHz 41,53 dbm -35.29 dB -15.26 db
166.128 MH2 249,192 MHz 2.000 MHz 7.07386 GH2 -53.58 dBm -50.82 dB -10.87 d@ 165.264 MH2 247,896 MHz 2.000 MHz 7.23257 GH2 -54.55 dBm -48.32 dB -8.36 dB
249.192 MHz 332,256 MHz 2,000 MHz 7.07718 GHz -53,36 dBm -50,60 dB -10.60 dB 247 896 MHz | 330,528 MHz 2,000 MHz 7.30132 GHz 53,62 dBm -47.39 dB -7.39 di

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR443061G

Appendix B. AC Conducted Emission Test Results

Temperature : 24.3~26.8C
Relative Humidity : |55.5~67.1%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 443061
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
0T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
© - el - S
£ 504 Q e ?
[}
2 4
3
404
e ¢
30+ ¢ . *
201
| Mo
10T
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.156750 22.01 55.63 33.62 | L1 OFF 19.9
0.156750 38.12 65.63 2751 | L1 OFF 19.9
0.177000 38.49 54.63 16.14 | L1 OFF 19.9
0.177000 50.12 64.63 1451 | L1 OFF 19.9
0.240990 24.86 52.06 27.20 | L1 OFF 19.9
0.240990 39.30 62.06 22.76 | L1 OFF 19.9
0.332250 13.35 49.40 36.05 | L1 OFF 19.9
0.332250 18.13 59.40 41.27 | L1 OFF 19.9
0.356460 23.41 48.81 2540 | L1 OFF 19.9
0.356460 30.87 58.81 2794 | L1 OFF 19.9
0.377250 13.28 48.34 35.06 | L1 OFF 19.9
0.377250 16.26 58.34 42.08 | L1 OFF 19.9
0.408120 18.08 47.69 29.61 | L1 OFF 19.9
0.408120 28.13 57.69 29.56 | L1 OFF 19.9
2.887800 23.56 46.00 2244 | L1 OFF 20.0
2.887800 31.02 56.00 2498 | L1 OFF 20.0




EUT Information

Report NO : 443061
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100 T
0T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m i RN
= R SISPR22-A / F
= 504+ ‘ N |-_ ........ s e e e
© end e e H
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= st e ®
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30+ &
1 4
201
10T
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.180690 36.65 54.45 17.80 | N OFF 19.9
0.180690 49.84 64.45 1461 | N OFF 19.9
0.230550 30.52 52.43 2191 | N OFF 19.9
0.230550 40.47 62.43 21.96 | N OFF 19.9
0.301020 30.52 50.22 19.70 | N OFF 19.9
0.301020 41.87 60.22 18.35 | N OFF 19.9
0.347730 20.81 49.02 28.21 | N OFF 19.9
0.347730 31.77 59.02 27.25 | N OFF 19.9
0.400290 24.99 47.85 22.86 | N OFF 19.9
0.400290 35.08 57.85 22.77 | N OFF 19.9
0.478500 21.62 46.37 2475 | N OFF 19.9
0.478500 29.63 56.37 26.74 | N OFF 19.9
2.890500 22.26 46.00 23.74 | N OFF 20.0
2.890500 26.62 56.00 29.38 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Appendix C. Radiated Spurious Emission

Temperature : 21.5~24.9°C
Test Engineer : BANK Lin, Fred Tseng and Karl Hou
Relative Humidity : 50.1~60.9%
<Sample 1>
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5922.58 70.36 -17.84 88.2 57.16 34 13.76 | 3456 | 102 | 359 P H
5924.4 58.27 -9.93 68.2 45.07 34 13.76 | 3456 | 102 | 359 A H
* 5955 114.92 - - 101.71 34.02 13.78 | 3459 | 102 | 359 P H
* 5955 108.32 - - 95.11 34.02 13.78 | 3459 | 102 | 359 A H
H
802.11a
H
CHO1
5922.44 74.56 -13.64 88.2 61.36 34 13.76 | 3456 | 284 0 P \Y
5955MHz
5924.54 63.17 -5.03 68.2 49.97 34 13.76 | 3456 | 284 0 A \Y
* 5955 118.84 - - 105.63 34.02 13.78 | 3459 | 284 0 P \Y
* 5955 111.75 - - 98.54 34.02 13.78 | 3459 | 284 0 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
11910 51.57 -22.43 74 32.21 39.22 20.55 | 40.41 - - P H
11910 42.81 -11.19 54 23.45 39.22 20.55 | 4041 - - A H
17865 55.29 -18.71 74 34.78 41.33 25.18 46 - - P H
17865 43.48 -10.52 54 22.97 41.33 25.18 46 - - A H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 51.87 -22.13 74 32.51 39.22 20.55 | 4041 - - P \%
5955MHz
11910 42.48 -11.52 54 23.12 39.22 20.55 | 4041 - - A \%
17865 54.83 -19.17 74 34.32 41.33 25.18 46 - - P \
17865 43.71 -10.29 54 23.2 41.33 25.18 46 - - A \
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C2 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12390 53.96 -20.04 74 33.35 40.16 20.98 | 40.53 - - P H
12390 4389 |-10.11 54 23.28 40.16 20.98 | 40.53 - - A | H
18585 39.9 -34.1 74 50.52 38.27 15.51 64.4 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 53.25 -20.75 74 32.64 40.16 20.98 | 40.53 - - P \%
6195MHz
12390 44.02 -9.98 54 23.41 40.16 20.98 | 40.53 - - AV
18585 39.33 | -34.67 74 49.95 38.27 15.51 64.4 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C3 of C83
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Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 53.7 -345 88.2 31.78 41.16 21.39 | 40.63 - - P H
19245 45.65 -28.35 74 55.62 37.89 1599 | 63.85 | 300 | 334 P H
19245 35.29 -18.71 54 45.26 37.89 1599 | 63.85 | 300 334 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 53.96 -34.24 88.2 32.04 41.16 21.39 | 40.63 - - P \%
6415MHz
19245 40 -34 74 49.97 37.89 15.99 | 63.85 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.54 71.46 -16.74 88.2 58.26 34 13.76 34.56 283 134 P H
5924.96 56.88 -11.32 68.2 43.68 34 13.76 34.56 283 134 A H
* 5955 111.03 - - 97.82 34.02 13.78 | 3459 | 283 | 134 P H
* 5955 103.53 - - 90.32 34.02 13.78 | 3459 | 283 | 134 A | H
802.11ax H
HE20 Full H
CHO1 5924.96 75.45 | -12.75 88.2 62.25 34 13.76 | 3456 | 299 | 355 P |V
5955MHz 5924.96 64.73 | -3.47 68.2 51.53 34 13.76 | 3456 | 299 | 355 | A | V
* 5955 118.75 - - 105.54 | 34.02 13.78 | 3459 | 299 | 355 P |V
* 5955 111.87 - - 98.66 34.02 13.78 | 3459 | 299 | 355 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C5 of C83

FAX: 886-3-327-0855
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Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 51.9 -22.1 74 3254 39.22 20.55 40.41 - - P H
11910 42.21 -11.79 54 22.85 39.22 20.55 40.41 - - A H
17865 55.8 -18.2 74 35.29 41.33 25.18 46 - - P H
17865 46.74 -7.26 54 26.23 41.33 25.18 46 - - A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 11910 52.01 -21.99 74 32.65 39.22 20.55 40.41 - - P \%
5955MHz 11910 42,66 |-11.34 54 23.3 39.22 | 20.55 | 40.41 - - AV
17865 54.29 -19.71 74 33.78 41.33 25.18 46 - - P \Y,
17865 45.48 -8.52 54 24.97 41.33 25.18 46 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C6 of C83
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Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 52.31 -21.69 74 31.7 40.16 20.98 40.53 - - P H
12390 43.11 -10.89 54 22,5 40.16 20.98 | 40.53 - - A | H
18585 40.31 -33.69 74 50.93 38.27 1551 64.4 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 53.35 -20.65 74 32.74 40.16 20.98 40.53 - - P \%
6195MHz 12390 4425 | -9.75 54 23.64 | 40.16 | 20.98 | 40.53 - - AV
18585 39.98 |-34.02 74 50.6 38.27 15.51 64.4 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C7 of C83
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Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12830 53.09 -35.11 88.2 31.17 41.16 21.39 40.63 - - P H
19245 40.58 -33.42 74 50.55 37.89 15.99 63.85 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 93 12830 52.82 -35.38 88.2 30.9 41.16 21.39 40.63 - - P \%
6415MHz 19245 39.15 | -34.85 74 49.12 | 37.89 | 15.99 | 63.85 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5922.86 83.06 -5.14 88.2 69.86 34 13.76 | 34.56 114 1 P H
5924.96 61.03 -7.17 68.2 47.83 34 13.76 34.56 114 1 A H
* 5955 112.91 - - 99.7 34.02 13.78 34.59 114 1 P H
802 11ax | * 5955 105.4 - - 92.19 | 34.02 | 13.78 | 3459 | 114 1 A | H
HE20 H
Partial H
106/53 5923.7 84.75 -3.45 88.2 71.55 34 13.76 | 34.56 248 359 P \%
CHO1 5924.96 66.57 -1.63 68.2 53.37 34 13.76 | 3456 | 248 | 359 | A | V
5955MHz | « 5955 117.96 - - 104.75 | 34.02 | 1378 | 3459 | 248 | 359 | P | V
* 5955 110.52 - - 97.31 34.02 13.78 | 34.59 248 359 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9 of C83
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5923.96 7299 |-15.21 88.2 59.79 34 13.76 | 3456 | 100 | 360 P H
5924.44 61.97 -6.23 68.2 48.77 34 13.76 34.56 100 360 A H
* 5965 110.98 - - 97.72 34.06 13.79 | 3459 | 100 | 360 P H
* 5965 103.46 - - 90.2 34.06 13.79 | 3459 | 100 | 360 A | H
802.11ax H
HE40 Full H
CHO03 5924.76 77.6 -10.6 88.2 64.4 34 13.76 34.56 229 354 P \%
5965MHz 5925 65.85 | -2.35 68.2 52.65 34 13.76 | 3456 | 229 | 354 | A |V
* 5965 114.84 - - 101.58 | 34.06 13.79 | 3459 | 229 | 354 P |V
* 5965 107.36 - - 94.1 34.06 13.79 | 3459 | 229 | 354 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 52.08 -21.92 74 32.69 39.26 20.57 40.44 - - P H
11930 42.98 -11.02 54 23.59 39.26 20.57 | 40.44 - - A | H
17895 53.95 -20.05 74 33.32 41.39 25.2 45.96 - - P H
17895 44.84 -9.16 54 24.21 41.39 25.2 45.96 - - A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 11930 50.61 -23.39 74 31.22 39.26 20.57 40.44 - - P \%
5965MHz 11930 4151 | -12.49 54 22.12 | 39.26 | 20.57 | 40.44 - - AV
17895 54.1 -19.9 74 33.47 41.39 25.2 45.96 - - P Vv
17895 44.98 -9.02 54 24.35 41.39 25.2 45.96 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C11 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 52.71 -21.29 74 32.04 40.2 21 40.53 - - P H
12410 43.53 -10.47 54 22.86 40.2 21 40.53 - - A H
18615 40.33 -33.67 74 51.16 38 15.53 64.36 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH51 12410 52.53 -21.47 74 31.86 40.2 21 40.53 - - P \%
6205MHz 12410 43.4 -10.6 54 22.73 40.2 21 40.53 - - AV
18615 40.29 -33.71 74 51.12 38 15.53 64.36 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C12 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12810 54.54 -33.66 88.2 32.67 41.12 21.38 40.63 - - P H
19215 40.76 -33.24 74 50.82 37.83 15.97 | 63.86 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO91 12810 53.57 -34.63 88.2 31.7 41.12 21.38 40.63 - - P \%
6405MHz 19215 39.02 |-34.98 74 49.08 | 37.83 | 15.97 | 63.86 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C13 of C83




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5916.68 77.97 -10.23 88.2 64.78 34 13.75 | 34.56 101 2 P H
5924.6 56.64 -11.56 68.2 43.44 34 13.76 34.56 101 2 A H
* 5965 112.36 - - 99.1 34.06 13.79 | 34.59 101 2 P H
802.11ax | * 5965 103.09 - - 89.83 | 34.06 | 13.79 | 3459 | 101 | 2 A | H
HE40 H
Partial H
242/61 5914.04 83.31 -4.89 88.2 70.11 34 13.75 34.55 209 64 P \%
CHO3 5923.08 62.64 | -5.56 68.2 49.44 34 13.76 | 3456 | 209 | 64 AV
5965MHz | « 5965 116.11 - - 102.85 | 34.06 | 1379 | 3459 | 209 | 64 | P |V
* 5965 108.35 - - 95.09 34.06 13.79 | 34.59 209 64 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C14 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5923.8 73.32 -14.88 88.2 60.12 34 13.76 | 34.56 | 100 0 P H
5924.2 62.88 -5.32 68.2 49.68 34 13.76 34.56 100 0 A H
* 5985 111.05 - - 97.72 34.14 13.8 34.61 100 0 P H
* 5985 99.63 - - 86.3 34.14 13.8 34.61 | 100 0 A | H
802.11ax H
HES8O0 Full H
CH 07 5915.56 78.2 -10 88.2 65.01 34 13.75 | 3456 | 262 | 360 P |V
5985MHz 5924.92 66.81 | -1.39 68.2 53.61 34 13.76 | 3456 | 262 | 360 | A | V
* 5985 111.9 - - 98.57 34.14 13.8 34.61 262 360 P \%
* 5985 103.29 - - 89.96 34.14 13.8 34.61 | 262 | 360 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 50.71 -23.29 74 31.26 39.34 20.59 40.48 - - P H
11970 4161 | -12.39 54 22.16 39.34 20.59 | 40.48 - - A | H
17955 55.1 -18.9 74 341 41.62 25.25 45.87 - - P H
17955 45.98 -8.02 54 24.98 41.62 25.25 45.87 - - A H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 07 11970 51.19 -22.81 74 31.74 39.34 20.59 40.48 - - P \%
5985MHz 11970 42,09 |-11.91 54 2264 | 39.34 | 2059 | 40.48 - - AV
17955 55.14 -18.86 74 34.14 41.62 25.25 45.87 - - P Vv
17955 46.04 -7.96 54 25.04 41.62 25.25 45.87 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C16 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 53.13 -20.87 74 32.43 40.2 21.04 40.54 - - P H
12450 43.05 -10.95 54 22.35 40.2 21.04 40.54 - - A H
18675 39.78 -34.22 74 50.64 37.85 15.58 64.29 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 55 12450 52.5 -21.5 74 31.8 40.2 21.04 40.54 - - P \%
6225MHz 12450 43.11 | -10.89 54 22.41 40.2 21.04 | 40.54 - - AV
18675 39.92 -34.08 74 50.78 37.85 15.58 | 64.29 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C17 of C83
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 53.65 -34.55 88.2 31.94 40.98 21.35 40.62 - - P H
19115 40.2 -33.8 74 49.78 38.41 15.89 | 63.88 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 87 12770 53.9 -34.3 88.2 32.19 40.98 21.35 40.62 - - P \%
6385MHz 19115 38.82 |-35.18 74 48.4 3841 | 15.89 | 63.88 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C18 of C83

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5924.92 82.41 -5.79 88.2 69.21 34 13.76 | 34.56 106 1 P H
5925 61.94 -6.26 68.2 48.74 34 13.76 34.56 106 1 A H
* 5985 108.89 - - 95.56 34.14 13.8 34.61 106 1 P H
802.11ax * 5985 100.15 - - 86.82 34.14 13.8 34.61 106 1 A H
HES0 H
Partial H
484/65 5919.08 85.82 -2.38 88.2 72.63 34 13.75 | 34.56 249 2 P \%
CH 07 5924.92 66.93 | -1.27 68.2 53.73 34 13.76 | 34.56 | 249 2 AV
5985MHz | « 5985 113.13 - - 99.8 | 3414 | 138 | 3461 | 249 | 2 P |V
* 5985 104.95 - - 91.62 34.14 13.8 34.61 249 2 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C19 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5898.6 66.79 |-21.41 88.2 53.59 34 13.74 | 3454 | 101 | 359 P H
5912.68 57.51 -10.69 68.2 44.31 34 13.75 34.55 101 359 A H
* 6025 104.57 - - 91.16 34.2 13.85 34.64 101 359 P H
* 6025 96.28 - - 82.87 34.2 13.85 | 34.64 | 101 | 359 A | H
802.11ax H
HE160 Full H
CH 15 5893.8 76.34 -11.86 88.2 63.15 33.99 13.74 | 3454 | 209 56 P |V
6025MHz 5913.96 66.87 -1.33 68.2 53.67 34 13.75 | 3455 | 209 | 56 AV
* 6025 108.36 - - 94.95 34.2 13.85 | 34.64 | 209 56 P |V
* 6025 100.1 - - 86.69 34.2 13.85 | 34.64 | 209 56 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12050 50.89 -23.11 74 31.83 39.5 20.07 40.51 - - P H
12050 42.02 -11.98 54 22.96 39.5 20.07 | 40.51 - - A | H
18075 39.68 -34.32 74 51.16 37.6 15.16 64.24 - - P H
18075 30.26 -23.74 54 41.74 37.6 15.16 64.24 - - A H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 50.72 -23.28 74 31.66 39.5 20.07 40.51 - - P \%
6025MHz 12050 42.1 -11.9 54 23.04 39.5 20.07 | 4051 - - AV
18075 38.72 -35.28 74 50.2 37.6 15.16 64.24 - - P Vv
18075 30.29 -23.71 54 41.77 37.6 15.16 64.24 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C21 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 52.05 -21.95 74 32.17 40.08 20.33 40.53 - - P H
12370 42.92 -11.08 54 23.04 40.08 20.33 | 40.53 - - A | H
18555 39.65 -34.35 74 50.38 38.21 15.49 64.43 - - P H
18555 30.85 -23.15 54 41.58 38.21 15.49 64.43 - - A H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 51.55 -22.45 74 31.67 40.08 20.33 40.53 - - P \%
6185MHz 12370 4298 | -11.02 54 23.1 40.08 | 20.33 | 40.53 - - AV
18555 40.06 |-33.94 74 50.79 38.21 15.49 | 64.43 - - P \%
18555 30.62 -23.38 54 41.35 38.21 15.49 | 64.43 - - AV
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C22 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
7258 53.33 -20.67 74 36.34 375 15.3 35.81 300 296 P H
7258 42.5 -11.5 54 25.51 37.5 15.3 35.81 300 296 A H
12690 54.16 -19.84 74 32.71 40.78 21.26 40.59 - - P H
12690 43.79 -10.21 54 22.34 40.78 21.26 40.59 - - A H
19035 39.56 -34.44 74 49.15 38.47 15.83 63.89 - - P H
H
H
H
H
H
802.11ax H
HE160 Full H
CH79 7258.8 57.87 -16.13 74 40.88 37.5 15.3 35.81 100 122 P \%
6345MHz 7258.8 46.06 | -7.94 54 29.07 375 153 | 35.81 | 100 | 122 | A | V
12690 53.08 -20.92 74 31.63 40.78 21.26 40.59 - - P Vv
12690 43.7 -10.3 54 22.25 40.78 21.26 40.59 - - A \%
19035 39.45 -34.55 74 49.04 38.47 15.83 63.89 - - P \%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5899.56 69.31 -18.89 88.2 56.11 34 13.74 | 34.54 242 352 P H
5898.92 55.31 -12.89 68.2 42.11 34 13.74 34.54 242 352 A H
* 6025 103.11 - - 89.7 34.2 13.85 | 34.64 242 352 P H
802.11ax | * 6025 94.63 - - 8122 | 342 | 1385 | 3464 | 242 | 352 | A | H
HE160 H
Partial H
996/67 5913.64 74.98 -13.22 88.2 61.78 34 13.75 34.55 229 0 P \%
CH 15 5898.92 6159 | -6.61 68.2 48.39 34 13.74 | 3454 | 229 0 AV
6025MHz | « 6025 107.11 - - 93.7 342 | 1385 | 3464 | 229 | © PV
* 6025 99.51 - - 86.1 34.2 13.85 34.64 229 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C24 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 6 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
12870 53.3 -34.9 88.2 31.3 41.2 21.44 | 40.64 - - P H
19305 41.48 -32.52 74 51.12 38.16 16.04 | 63.84 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 97
12870 53.78 -34.42 88.2 31.78 41.2 21.44 | 40.64 - - P \%
6435MHz
19305 40.1 -33.9 74 49.74 38.16 16.04 | 63.84 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
12950 54.03 -34.17 88.2 31.89 41.3 2151 | 40.67 - - P H
19425 42.8 -31.2 74 52.37 38.1 16.14 | 63.81 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 105
12950 53.83 -34.37 88.2 31.69 41.3 21.51 | 40.67 - - P \%
6475MHz
19425 40.82 |-33.18 74 50.39 38.1 16.14 | 63.81 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13030 53.62 -34.58 88.2 31.69 41.08 2158 | 40.73 - - P H
19545 45.86 -28.14 74 55.23 38.16 16.23 | 63.76 | 300 | 346 P
19545 39.89 -14.11 54 49.26 38.16 16.23 | 63.76 | 300 346 A
802.11a
CH 113
13030 53.66 -34.54 88.2 31.73 41.08 2158 | 40.73 - - P
6515MHz
19545 41.7 -32.3 74 51.07 38.16 16.23 | 63.76 | 400 | 323
19545 37.46 -16.54 54 46.83 38.16 16.23 | 63.76 | 400 | 323 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C27 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12870 53.05 -35.15 88.2 31.05 41.2 21.44 40.64 - - P H
19305 44.82 -29.18 74 54.46 38.16 16.04 | 63.84 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 97 12870 53.39 -34.81 88.2 31.39 41.2 21.44 40.64 - - P \%
6435MHz 19305 39.95 | -34.05 74 4959 | 38.16 | 16.04 | 63.84 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12950 53.7 -34.5 88.2 31.56 41.3 21.51 40.67 - - P H
19425 42.8 -31.2 74 52.37 38.1 16.14 63.81 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 105 12950 52.71 -35.49 88.2 30.57 41.3 21.51 40.67 - - P \%
6475MHz 19425 40.25 | -33.75 74 49.82 38.1 16.14 | 63.81 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13030 53.8 -34.4 88.2 31.87 41.08 21.58 40.73 - - P H
19545 46.57 -27.43 74 55.94 38.16 16.23 63.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 113 13030 53.01 -35.19 88.2 31.08 41.08 21.58 | 40.73 - - P \Y
6515MHz 19545 42,87 |-31.13 74 5224 | 38.16 | 16.23 | 63.76 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C30 of C83




	FR443061G_R01_Part15E_Zebra_MC3401_Appendix B.pdf
	AC Mode 1-L
	AC Mode 1-N




